BT R

St =B B AE—L
BSM-9630-D3 BSM-9640-D3

{5 P 35t B 4

OPERATION MANUAL

FHF M

PARTS BOOK

I NHSENNBRAE

ZHEJIANG BEST SEWING MACHINE CO.,LTD



T QB I TR
B ME

BAENBERAR QB mTR AR ORI RS !

RRBHNTREMBKIFE, HIET “GREHE. FEHE" HEEXGH. 5
A REMERIPES P HENIZYSMES . MEZTERENANMEZT.

Eltt, HEEREEEX T, 1’E7‘7f1\iﬂﬁ?}”/§ﬂ]ﬁ’] X, EFEEEFY
HYBHE BE 22 MVE =
1. ARME M8, ATEBREEFHE, B3 4% LA XER A BRI TAE,
2. EMsERYEEmM, BIR X # MAEREITZELE.
3. FmRANIEEFTEERTHME, AIAFTENBRINMETFEN, UL~mE
FE, BEARTFREFILE.

In order to create a better environment

Please cooperate with you

First of all, | would like to express my heartfelt thanks to you for using our pr
-oducts.

Our company is committed to caring for the earth's environment and has for
-mulated the basic policy of "intelligent manufacturing and green manufacturing".
Local citizens in environmental protection activities should also do little to the loc
-al community, the environment two aspects of everyone's contribution.

Therefore, | hope you can cooperate with this plan, as part of the environme
-ntal protection activities, when dealing with wastes in peacetime can pay more a
-ttention.

1. Unused packaging materials, in order to be recycled again, please send them t
-0 the local recycling company for disposal.

2. lubricants used shall be properly handled according to relevant laws and regul
-ations.

3. When parts need to be replaced in product maintenance or repair, there are un
-necessary circuit boards and electronic parts, and when products are discarded,
please treat them as electronic waste.


Administrator
打字机文本


EFE R AR QAR Tl 2404

EERLEINZ R, BFARIECH T ERNLEER>MER A,
TNtz —, RABRENSFERFETIREMHIEITRIE, X
EEBHREZSIEZGER, FAUFEZIHINNARBREARNRERE
MRAES T, IEfRMERALELM.

AT IEBHNREE

[1] ZEFERARFRERABX

FERHEBAB R~ mAERRCMBERIESER T ENREMEMRMBER~m,
it R EMAZEREMIRE.
RN REEBWMT.

FRig

VAN ER  EMERRMRBURETET T HROBE, LESEETRES.

[\ EEL  gpammmRRALGRET®G T SR0RE, SER3RARECLES.

A EE%:\ WMRZAATIC I THHIREIRE, AURSSIEARZIREEFENGE.

BRMEFS
é ............ ZES (N Fr “REFEZEmMY .
—AFHERRRONEIENIRNE.
(fflan, mapERzRT “Hozh” o)
® ............ e Q) E “EEL”
g ............ %S (@) R WA .

EE P ERR RO NEMNEBFNLRAR
(fBlan, mamERzRR “WIuE” o)



Thank you very much for purchasing our industrial sewing machine

Before using the sewing machine, please read <for your safe use> and use inst
-ructions carefully

The characteristic of industrial sewing machine is that it should be operated nea
—r the moving parts such as needles and spindles, which are easy to cause injur

-y, so place use the sewing machine correctly under the guidance of the safety o
-peration knowledge of trained or skilled personnel.

For Your Safe Use
[1] Security Usage Markup And Its Significance

The labels and pattern marks used in this instructions and products are for your

safety and correct use of the products to prevent you and others from bei
-ng harmed and damaged.

The methods and implications are as follows.

Sign

A Danger This content indicates that if this mark is mishandled, it will cause death to become serious.

A Warning This content indicates that if this mark is mishandled, people will die or be seriously injured.

A Note That if this mark is mishandled, it may cause minor or moderate injurys.

Patterns And Symbols

é ------------ The symbol (A ) indicates “points for attention”.
The pattern in the triangle represents the essential content that mus
-t be paid attention to.

(For example, the pattern on the left shows “watch out for injuries”.)

® ------------ The symbol (Q ) indicates “prohibition”.

g ............ The symbol ( @ )indicates “must”.
The pattern in the circle indicates the substance of what must be do
-ne.

(For example, the pattern on the left shows “must be grounded”.)



[2] REFEEM

VAN e

FEXRARIFRFF R RIRIEA NG LR TG, Z2OFFHDH, BITFHEHMEE. MIREASEENXENR
KERARGT.

AEBE

@ SEHLAT SRVFHE NS, BUS3ERAR, BBl EREs.
ANERLEGIHL A WLk S HI5E) HE TR, 15BN HmIE, FEEEEIMERE LR, RERER
l@%ﬁ%ﬁﬁi’ﬁ%ﬁi‘z#kﬁo

e

zﬁXﬁE&a

£ B i &
EREAEEREA TR ESETHEERRST TREB E RIFES C-35C BSEEIMER.
HIB RIS T o AT N
2R S T4 B AT A6 BN AELTHL A0 E R
Ff B A58 0 872 7 5 7 B 0 2 1 0% B I AR R AEA5%-S5WSE M, FEREA T
MBI, AﬁmJEMH%TE% Fi25 5 8RS
B KRR B Eh e SR SE A TE A B B MEELHL I EHRIE.
BENENATEINMNERE, BESER F—g4t ER AR, EMEEFL, HEn
& B ISR O TERERAE BB N IBEE 3T, B AT AL BRI

IETRAE

. BNBARESBHEE.

® THZIFUSBTR i 25 IUSMNAOIR E IR BIUSBIEH I O
*

Z
ég'ﬁtﬁﬁﬁwmﬁﬁkﬁ*ﬁ 4EH.. SRR T RS, MIRRE R/ A,
| ERT R,
FERMIRERR T LA R TR SONKETH, F—EEEETHEE, TR
‘ o BB,
zﬁﬁ}@/\]:ﬂg! # I{ﬁz‘iﬁmﬁ}\mﬂ" I1€A%§Eﬂ%ﬁim%%&g&1‘£‘z$ﬁ’ %\—Ej"ﬁk
SEHMER.

AR 5T A, FAEEREIR, MRIRERTHE
BiREY, EONEMES SR Z G

TREVIERIRG, BikiEEEk.
TRGRAERIFE L E SRR RE

OB TSR, FRANFHITHRIE.
BFRENEEYNINNEET —BEISH

Z 15

e AR BANSRRRT, S5 RUEF RIPARERIRIF

@%%

@ e FEZ, UBEHEENRSSLEERE E, X
BRIETEE, BERMALRNENRE. BlgmAmEE.
. BSRS AR, BNIR3EN
EEALE, FEIESHEERARTERS VR, AM=S
MR, SSlRARAMRHRRE. WMIRE BT B 5




[2] Safety Precautions

/N Danger

After closing the power switch and unplugging the power plug from the socket, wait for at least 5 minutes
before opening the control box cover. Touching areas with high voltage can cause casualties.

/N Warning

No liquid is allowed to enter the sewing machine, otherwise it will cause fire, electric shock and operation]

failure.

If any liquid enters the sewing machine (head or control box), turn off the power supply immediately, pull
the plug out of the socket, and contact the vendor or senior technicians.

/\ Be Careful

Use Environment

Please don't use in the environment with strong electrical int
-erference sources such as power line interference and elec
-trostatic interference.

Strong electrical interference sources may affect the correct
operation of sewing machines.

The fluctuation of power supply voltage should be used in th
-e environment of rated voltage less than +10%.

The large fluctuation of voltage will affect the correct operati
-on of sewing machine.

The power supply capacity should be greater than the powe
-r consumption of the sewing machine. Insufficient power su
-pply capacity will affect the correct operation of sewing mac
-hine.

O

The ambient temperature should be used in the range of 5-
35 degrees Celsius.

Low or high temperature will affect the correct operation of
sewing machine.

Relative humidity should be in the range of 45% - 85%, and
the equipment will not form condensation environment. Dry
or wet environment and dew will affect the correct operation
of sewing machine.

In case of thunderstorm, turn off the power switch and pull t
-he power plug off the socket. Lightning may affect the corre
-ct operation of sewing machine.

Do not connect devices other than USB memory to USB con
-nection ports. Otherwise, it may lead to failure.

Install

Ask trained technicians to install sewing machines.

Please commission the purchase shop or electrical professi
-onals for electrical wiring.

The sewing machine weighs about 35Kg. Installation must b
-e completed by more than two people.

Please do not connect the power supply before the installati
-on is completed. If you step on the pedal by mistake, the se
-wing machine will cause injury.

Please unplug the plug after cutting off the power supply.
Otherwise, it will easily become the cause of the failure of th
-e control box.

It must be grounded.

Insufficient ground connection is the cause of electric shock
or misoperation.

When fixing the cable, do not bend the cable excessively or
fix it too tightly with clamps, which may cause fire or electric
shock.

/A

A
N

If a worktable with casters is used, the casters should be fixe
-d so that they cannot move.

When the head of the sewing machine falls down, please m3
-ke sure that the worktable is fixed and not moved at will.

Accidents such as foot clamping have occurred in the move
-ment of worktable, which is the cause of personal accidents

When the sewing machine head falls down or stands up, ple
-ase operate with both hands.

One-handed operation can easily cause injury if the weight o
-f the sewing machine slips.

When lubricating oil and butter are used, it is necessary to w
-ear protective glasses and gloves to prevent lubricating oil fij
-om falling into serious or sticking to the skin, which is the ca
-use of inflammation.

In addition, lubricants or butter should not be drunk, otherwisj
-e vomiting and diarrhea will occur.
Keep oil out of reach of children




==
A/ =

3 S 1)

® FEGNNRTEZIZERERBNBARE ﬁ EYEED, TEMBEMSaEY ST E
F. wEHEft L, EAXRSSBARZHELEIN

694$%ﬂMX%m$%%%%mEﬁEﬂmﬁo B
SEOIHLL IR, E—EEEE IS, A

{5 PR SE4NHL B s S8 R4 AR SE . HEEE®50.
MBAERIPIRE, WAL ARE, HEHH TEEBHILEMFHRIEZEY, BSHA
HTERS AT N ARASHE R = . T G0)ETESR
SHETHIERE, EYIRTEE, A RO LB TS R RT, BN FHITHRE.
ENRER T EEIRAT, SO aELSHZG. BFRENEEZINNNEELF—BEISEH
e -
- BT SR MREEIIRIER B EIRINE, NS EHE
- GEUMHANER, S A ST SREBSEHOSK, RZEYKEE. REE
AnSRAEFIES IR RO T MRS, MRIXE /N, SRR ERELRURERARA SRR
EHABERTN. WRGEGNNL IS, 55 R BT
HTRESER, EFEAREINZE, BEL & iUE % INAE TR

B RARR X&ErE EREAEIN,
REMA SR E KGR

3EE
/B

FEFFREE(EAET, EYIHTERIR.
WNRIRER T BERIARET, L24WZMESSBART

R MANERET, SOBFRIFARTARR
FEF, UMHEWENRPIOHERKE, X

Qs

5. 23REANER.
SEAHL BT, E—EEEE TS, FAfE Hoh, HEHKFHTRERA, TS5 Rt
HBEEB. MRS ‘
TIEABHSLEMZWRIEL B, ESHA TR NEE T BIHETT .

SESHER.

RO T RN, ERNFHITIRIE.
A BFERENEEONINNEEN —BEITFEF
.

R ZFEMEE

® RAEZTINEHRARNR T BEEITEIV A 4 SONKREITH, F-EEEEIEE, THfE

&, RAFE, HEEBE.
LNTL = > o s [+ S ==X
e SA LI, REAREEEIEERE oTa A RENSRIELE, RERA
s S E A RifT. R
\ et s . . SEIHLSK I R IARRT, BRI TR
R THIERET B LR, F IR L3R A sere i, RIS
lew%oﬁ 3 Alxiiﬁﬁﬁﬂﬁﬂmmigﬁ—%%%ﬁﬁ
RIR T RBURR, SINNELSBZL. e e _
KT, RN ;;iiﬁgﬁ‘ﬁﬁc AEFIEET, ESe X ER EmM
- BRI, VITISSRBHY ;
NFEETES EREHTERE
NADIKBER, SUEXADE, FHE—HH il
&, BHRITERME. N
\ A BTFHESRP B, BRE B, BHFLR
=7 X é:\\ ’J% ° ’ ’
ff?;ii?;;iﬁniT i R L, SO B ER MR IRIFR.
i L ELIRTT S TR, A S AR o e e
R, CS)ﬁT%&ki%ﬁ&Wh,m%EE&mﬁk%

B2 oA TS == NS F=
FLTHNORTIENREEREA. A ST E B A ST T R (T

ME RS T




==
A/ =

3 S 1)

® FEGNNRTEZIZERERBNBARE ﬁ EYEED, TEMBEMSaEY ST E
F. wEHEft L, EAXRSSBARZHELEIN

694$%ﬂMX%m$%%%%mEﬁEﬂmﬁo B
SEOIHLL IR, E—EEEE IS, A

{5 PR SE4NHL B s S8 R4 AR SE . HEEE®50.
MBAERIPIRE, WAL ARE, HEHH TEEBHILEMFHRIEZEY, BSHA
HTERS AT N ARASHE R = . T G0)ETESR
SHETHIERE, EYIRTEE, A RO LB TS R RT, BN FHITHRE.
ENRER T EEIRAT, SO aELSHZG. BFRENEEZINNNEELF—BEISEH
e -
- BT SR MREEIIRIER B EIRINE, NS EHE
- GEUMHANER, S A ST SREBSEHOSK, RZEYKEE. REE
AnSRAEFIES IR RO T MRS, MRIXE /N, SRR ERELRURERARA SRR
EHABERTN. WRGEGNNL IS, 55 R BT
HTRESER, EFEAREINZE, BEL & iUE % INAE TR

B RARR X&ErE EREAEIN,
REMA SR E KGR

3EE
/B

FEFFREE(EAET, EYIHTERIR.
WNRIRER T BERIARET, L24WZMESSBART

R MANERET, SOBFRIFARTARR
FEF, UMHEWENRPIOHERKE, X

Qs

5. 23REANER.
SEAHL BT, E—EEEE TS, FAfE Hoh, HEHKFHTRERA, TS5 Rt
HBEEB. MRS ‘
TIEABHSLEMZWRIEL B, ESHA TR NEE T BIHETT .

SESHER.

RO T RN, ERNFHITIRIE.
A BFERENEEONINNEEN —BEITFEF
.

R ZFEMEE

® RAEZTINEHRARNR T BEEITEIV A 4 SONKREITH, F-EEEEIEE, THfE

&, RAFE, HEEBE.
LNTL = > o s [+ S ==X
e SA LI, REAREEEIEERE oTa A RENSRIELE, RERA
s S E A RifT. R
\ et s . . SEIHLSK I R IARRT, BRI TR
R THIERET B LR, F IR L3R A sere i, RIS
lew%oﬁ 3 Alxiiﬁﬁﬁﬂﬁﬂmmigﬁ—%%%ﬁﬁ
RIR T RBURR, SINNELSBZL. e e _
KT, RN ;;iiﬁgﬁ‘ﬁﬁc AEFIEET, ESe X ER EmM
- BRI, VITISSRBHY ;
NFEETES EREHTERE
NADIKBER, SUEXADE, FHE—HH il
&, BHRITERME. N
\ A BTFHESRP B, BRE B, BHFLR
=7 X é:\\ ’J% ° ’ ’
ff?;ii?;;iﬁniT i R L, SO B ER MR IRIFR.
i L ELIRTT S TR, A S AR o e e
R, CS)ﬁT%&ki%ﬁ&Wh,m%EE&mﬁk%

B2 oA TS == NS F=
FLTHNORTIENREEREA. A ST E B A ST T R (T

ME RS T




[2] EERE

SO LB THEERE.
LHIEAEONE, FETRELHRAA. MRAAZFEREMTE, BENEIEERER.

' A CAUTION

Moving parts may cause
Injury

Operate with safety devices.
Turn off main switch before
threading changing bobbin

and needle, cleaning etc.
T, BRBT, M
HIE L AR B S5 R A ERIR .

Vil 38t % (R 73 B Bk 4 AT E R
5 .

[2] Warning Label

The following warning labels are on the sewing machine
When using the sewing machine, please follow the instructions on the label. If the label falls off or is ambigu
-ous, please contact the purchase shop.

/A CAUTION

Moving parts may cause
Injury

Operate with safety devices.
Turn off main switch before
threading changing bobbin

and needle, cleaning etc.
EFE; BHREY, M
EIEHLAE R F X BIR.

Be careful to avoid damage cau
-sed by moving the pick-up rod.

-




A T S i B A
il I i 1A

1. ARFMEH T Hm bR A RV E 22900 ;
2. RKFM RN20184E10H A ;
R = o N ol s N eB L RS DS D

Notes for using this
operation manual and parts book

1. This book is applicable to sewing machines which have the same plate
number as shown on the cover of this book.

2. This book was prepared based on information available in October 2018.

3. Parts ares subject to changes in design without prior notice.



H X

Hx

1.01
1. 02
1. 03

3.01
3.02
3.03

5.01
5. 02
5.03
5. 04
5. 05

6. 01

6. 01.

6. 02
6. 03
6. 04
6. 05
6. 06
6. 07

7.01
7.02
7.03
7. 04

01

g‘ié... 44 e 000 0ae een 000 aue een 000 aue een 000 ee e0n 00 ee 0t 00e  ee ets 00e ee s sas ee s sasten
E%ﬁé@*ﬂ‘ D PPN

IW*%%%E%$W
ERES -

L R sE

A% - wee
Tﬁ%%ﬂﬁ&ﬁﬂﬁ

THEER
BfETlE -

R -
@%EW&%

H@%ﬂ: Y PP
;‘@%Eﬂﬂ] r@ﬁ[\j%fj‘] Y

ZIIRAE -
#% ceseae

éﬁmﬁ%ﬁ%

TG -

RE -
@%%iﬂﬁ

Aﬁ%@ﬁgh){—]‘ 200 a00 000 000000000000 000000000000 000 cc0csssescnssascnssoe

ZEEW -
DA -

as9630§ﬂ1ﬂﬂj:é§mﬁ

9640 R FIML AL L 2eML 4t

%@U&ﬁﬁ@mgmwﬁ%ﬁumwmm“mmmmummmmm

EYHL /2 AR veeerereneenes

..

I

I

[ |
|

W w w w
|
DN DN = =

ﬂb@ﬁ% (ﬁﬁﬁ ;;rgyg Dgﬁgm%g)

HE H
C1 O1 o1 O1 U1 O
|
DN DO =t bt e

S e
|

ﬁ§%%ﬁ|¥> .....................................................

S O OO O
|

|
l\Dr—lr—nn—AE{

DO
|
—_

IS
|
—_

(o]
[
B OR W WD R =



H X

7.05
7. 06
7.07
7.08

8.01
8. 02
8. 03
8.04
8. 05

9.01
9.02
9.03

9. 03.
9. 03.
9. 03.
9. 03.
9. 03.

9. 03.
9. 03.
9. 03.
9. 03.
9. 03.
9. 03.
9. 03.
9. 03.
9. 03.
9. 03.
9. 03.
9. 03.
9. 03.
9. 03.
9. 03.
9. 03.
9. 03.

9.04

9. 04.

01
02
03
04
05

06
07
08
09
10
11
12
13
14
15
16
17
18
19
20
21
22

01

&E@%J@S&E

2&#‘5{%3}‘5 PP
j%"%:é':.......................................................................................

5 TREAR T -+
B@wﬂlﬁxﬂaé
%&@Jﬁ%%mﬂ%bm
BWREIRE--

ﬁ%............ P PPN

X 28 TAR B3R -

THE. EMME biﬁﬁ,ﬁﬁﬂ

TRERRHLA -
EQGBO&E‘ALM%“)J?J‘[’U:E&% B‘JLLE_
FE9640NL 2 E NEEZI T B NLATIALE -

I B T evv e rerseerertessmstmstintietinuienteuttmteiensts e
FE9640ML A FEF b R BIGHEER, SR BRI EF e e e ee
%E96305$ﬂ9630$ﬂ£§t%f9@i: Hﬁiﬁiﬂﬁﬂﬁfﬁﬁ% %HKJ*)E%H

E9640ﬂﬂtbkﬁﬁ?%@]ﬁﬁ%ﬂﬁﬁ@u§_
E%soﬂlﬂtiAﬁE?%@JﬁhEﬂﬁB@ﬂﬁ
TR BB BT -
E9640$R?AL1£QA%#)§E@1H %

E96304LA LSRR E E‘Jﬁ%
@%Eﬂﬁliﬁn:&%%z@ EGEE%

Wi ERA®E - SIS
E@J%EAEU*J%

FERbER (119640*)19_5*.42“75 )

FEIRAT -

LRSIV f&ﬁ%

PR H B (963019134)

Ek%%ﬁ% (9640#}1@)

LaLRE -

b

.
P I IS IEN
|

G 0 o ® o ®
|
B W W N~ —

© D O © O D
|

....... 9 -
9
.9 -9

9
9
ceeeQ
et — 13
9
9
9

@%E}ﬁ] %Eﬁﬁ% ................................................................
ﬁéﬂ%%%&ﬁ'fi .......................................................................

%%%_Dmﬁ% ....................................................................
%?ﬂﬁm%mﬁﬁ/ﬁﬁﬂ [EI%E(J’& [’,ﬂ,ﬁ[ﬁﬁ% .............................

I
-~ o Tl

©
| |
O WO NN H =

-7

- 10
- 11
- 12

- 14
- 15

cees — 16
9 - 18
9 - 19
49 - 20
9 - 21
9 - 22
.-...9 — 24
..... 9 — 25
-9 - 26

9 - 27



9. 04. 02 Jﬁ&%&%%ﬁﬁﬁ% .................................................................. 9 - 29
9. 04. 03 ﬁi‘%%&'—?ﬁﬁlﬁl E‘JEE% ............................................................ 9 - 30
9. 04. 04 ?ﬁgﬁgﬁﬁﬁﬁgg ..................................................................... 9 - 31
9. 04. 05 ﬁ]ﬂ{jﬁ*ﬂﬁ]ﬂfﬁj} ............................................................... 9 - 32
9. 04. 06 ;[ﬁ,bé%%ﬁg@% ..................................................................... 9 — 33
9. 04. 07 ?ﬁfﬁg?ﬁﬁt% ........................................................................ 9 - 34
9. 04. 08 E%Qf;bﬁl}ﬁ% ({R 9640&@%) ...................................................... 9 - 35

9. 04. 09 m%[‘ft%l‘?[ﬁ:‘%'fﬁﬁ (’fXX‘j‘:‘F 963019-[@1!) ceesesacsescnisisscnssiscecncsesee O — 36



Index

COMEBXES ...ttt Chapter - Page

1 SOty ... e 1-1
1.01 Safety symbols  ....c.iniii e 1-1
1.02 Important points for the USer.............cooiiiiiii i 1-1
1.03 AN ET ...ninei e 1-2
2 Proper use ........cocoiiimiiii i e 2-1
3 Specifications ........... ... 3.1
3.01 9630, 9640 ..o e 3-1
3.02 Needles and threads  .........cociiiiiiiiiiiiiiii e 3.2
3.03 Possible models and ...........oooiiiiiiiii i e 3.2
4 Explanation of symbols ................cocooiiiiiiiiiiin 4-1
5 CONLIOIS ... e 5-1
5.01 Keys on the machine head (only for machines with -D3 ) ........................ 5-1
5.02 Pedal ... e as 5-1
5.03 Lever for lifting roller PreSser .......cvueueiiiieiiiiee i eieen e e nes 5-1
5.04 TSI [ S 5-2
5.05 SWing out rOller PIESSET ......ccveiereiereriie i eaeanes 5-2
6 Installation and comminssioning .................ccccoooiiiiiiiiiiiiiiiiiin, 6-1
6.01 G017 T Rt 6-1
6.01.01 Adusting the table height...........c..coiiiiiiii e 6-1
6.02 Fitting thereel stand ...........coooiiiiniiii i 6-2
6.03 Kippsichti@les. ... cuvniii i e 6-2
6.04 ComMI SSTONING +ueuenininit ettt et et eeeeeee e e e aenananas 6-3
6.05 Tilted Work Dase .........coiiiiiiiii e 6-3
6.06 Tilted WOrk Base ......cccvniniiniiii e 6-4
6.07 Mounting the table top ........c.oeiuieiniii e 6-4
7 Preparation ..............oooiiiiiiiiii e 7-1
7.01 Inserting needle on model 9630 ..............ccoiiiiiiiiiiin... 7-1

7.02 Inserting the needle on model 9640 ...........coooiiiiiiiiiiiiiiiiiien, 7-2



Index

7.03
7.04
7.05
7.06
7.07
7.08

8.01
8.02
8.03
8.04
8.05

9.01
9.02
9.03
9.03.01
9.03.02
9.03.03
9.03.04

9.03.05

9.03.06
9.03.07
9.03.08
9.03.09
9.03.10
9.03.11
9.03.12
9.03.13
9.03.14
9.03.15
9.03.16
9.03.17

Winding the bobbin thread; adjusting the primary thread tension -++e+=eseeseee- 7-3
Removing/Inserting the bobbin Case *estessrsreorrestescsstortoctoccietottoctoccnsones 7-4
Threading the bobbin case/Adjusting the bobbin thread tension ++«ssssesseeeeeee 7-4
Threading the needle thread and regulating its tension on model 9630+--+++-+++--- 7-5
Threading the needle thread and regulating its tension on model 9640 «++--===++-* 7-6
Setting the stitch length .................................................................. 7-7
Care and maintenance s+ e csesrsreresccsccscsasactcscsssrcrcscsssssssasacacscssssaccs 8 -1
Cleanmg .................................................................................... 8-1
Olllng the hook esessesteesccsessssaatssscssssaatsasscsnssassscssssnsscssccssssesscancans 8-2
01l bowl for hook lubrication *sessesssssesresccsccsscscaaccaccsssscacscccscsscsacssccscns 8-3
Filling the oil reservoir of the thread lubrication umite++«s+eeseeeeesssonensnereaceeees 8-3
Lubricating the bevel J 1 o S e R e e 8-4
AQJUSEIMENt +ooceererrerererscirinirictteitiiiiiiiiietiiiniiiiiiiticittiti 9-1
NOtCS on adjustment ..................................................................... 9 _ 1
Tools, gauges and Other aCCESSOTIEs *+++++++ssssesrarsrastsssssarasatatsensirerascssens 9-1
Adjusting the basic machine «+++++++sssssrereresssesessssssanererinsiiniisanianiens 9.2
Needle position in sewing direction on the 9630++ss++sssseseserssasssssssasaansess 9.2
Needle position in sewing direction on the 9640+« +ssssssseseeeeserssssssssnanenes 9.3
Prelininary adjustment of the needle height =«+«««ssessseessessraresereierescsssnanne 9-4
Needle rise, hook clearance, needle height and needle guard on the

QG A()ereeseeserrantocsccssssastoasccssssasrocsccsssssstossccssssssscssecssssssscssecssssssae 9.5
Needle rise, hook clearance, needle height and needle guard on the

QB3() sovecereentcnccctersintentsotessantentsctestantcstsctestntestsctessstcssnctossantsans 9.7
Needle position crosswise to sewing direction on the 9640 <«eeeseveereeceroneees 9-9
Needle position crosswise to sewing direction on the 9630+« ++«sesseesrecsracses 9-10
Helght and stroke of the bobbin case OPENET ‘teteteteserereseceresecococtonctcconee 9-11
Helght of the feed wheel on the 964() <+sssrssessctscssesscstctscssesscsccsccsscscs 9-12
Helght of the feed wheel on the 963() cccccscescsscttccsccsssastsacacss 9-13
Clearnce between roller presser and feed wheel seevecccccccscarcccccccsncanacaccces 9-14
ROIIET PrESSEr «+sessesssessesesttetessssssuntutetestnisinisantaninistosssnsniueaseees 9-15
Adjusting the contact ratio of forward-back swing <:+eecssesererreeecnnces 9-16
Retainer(only on 9640) soeeeeeerseerereisserestetiniumunsistiitieieneneines 9-18
KHiEE leVer ecesesereresetesesorensastoscrsnsnstcacnsssasesarasosssesstascsssensesscasssns 9-19
Needle thread tension release «teteestessssesesesssseseretsiocrseststeresassasesee 9-20

Thread Check Spring (9630) ...................................................... 9-21



Index

9.03.18
9.03.19
9.03.20
9.03.21
9.03.22
9.04

9.04.01
9.04.02
9.04.03
9.04.04
9.04.05
9.04.06
9.04.07
9.04.08
9.04.09
9.04.10

Thread check SPrings (9640) «++««+ s+ ++s ses st sersen sauseusstastastanvennas
BObbin Winder =+« =+ == === sos sos aee aee ere eee eee 0e an een an un un 0n sne ae
Pressure Of TOlIET PIESSEr =« ++s +ov soe sos sve sos sue sou sue tausue tanue aan one

Lubrication

Re_engage Safety coup‘ling 200 a0e 00e 000 cee 500 s0s s0s 500 c0e 500 cos sas sos see sae

Adjusting the thread trimmer -D

Resting position of the roller lever/radial position of the control cam -
POSition Of the t‘hread catcher holder eee eee cse see see see see see see see see
Distance between thread catcher and needle plate e« <o+ =oe oo eoe eeeoee
POSitiOIl ofthe thread catcher eee e00 0ec 000 000 000 c00 ces ces 00s 000 ces cee ses see
Knife pOSitiOl'l and kmfe pressure ceesesssscssesseescescsccescsscsscsscsssessese
Bo‘b‘bin fhread retaining sprmg ©ee 000 000 000 000 c00 000 000 cce 000 00 css 000 se0 see
Manual cutting [~ AR T YR LT ]
Releasing t‘he tellsioll ............................................................
Linkage I'Od (Ollly fOI' 9640) ...................................................
Needle ll'l needle hole (only fOI' 9630)......... eeecescescscccscosssscsscss e



Z4& Safety

1.01

1.02

24 Safety

HERZ4LER Safety symbols

fEKAr B ! Danger!
¥Rk E A . Points to be observed

SHEAEN R KT WA BH 25 fak !
Aé Danger of injury for operating and

specialist personnel !

A
(I
TS

>

=, — & Caution
§ \. Ln l RAYAERA (g B M2 2 B i
1o " T —
Y X Ly ’ ‘ﬁ“n
PNGIIEE S 2, KBTS
Do not operate without finger guard
and safety devices.
Before threading,changing bobbin
and needle, cleaning etcs witch off
main switch.
THEFRERERTN

Important points for the user

@ EHRHPRE TS0, FEREN R LFER AT AR .

@ EEVAEFERZA, LHHRMEHHB.

.ﬁﬁﬁﬁéfﬁ/\ﬁ&?ﬁkkﬁi&ﬁ?ﬁ%ﬂ%ﬁﬂ@lﬁﬂ?‘%ﬁ&ﬁéﬂ’ﬁﬁ THI B3

@ YA FEH FUELIENLBEAE I ¥ I B BeR A T 1B k.

@ HLEEIfE FE VB IUREARS AT 2 42 B A BATT R .

@ HLEE A E BAUER, R RV RIENLEE ETAE.

@ This Instruction Manual is a component of the machine and must be
available to the operating personnel at all times.

@ The Instruction Manual must be read before operating the machine for
the first time.

@ The operating and specialist personnel must to be instructed in the
safeguards of the machine and safe work methods.

@ ltis the duty of the user to operate the machine in perfect running order.

@ It is the obligation of the user to ensure that none of the safety
mechanisms are removed or deactivated.

@ Itis the obligation of the user to ensure that only authorized persons
operate and work on the machine.




Z4 Safety

1.03

L& S Danger

> [> [> >

PlasBfEd i, UAHENISSHIRTE #RE 1mi B B TIEEE, B
PRUEN FABERT 3. A2 PH MR LAS .

A working area of 1 meter is to be kept free both in front of and behind

the machine in operation so that the machine is always easily

accessible.

FELEINIRED, ARSI X BYIBUEMARTE ! AEEHLREK: !
Never reach into the sewing area while sewing! Danger of injury by
the needle!

R TAESRES, ANE ARG BRI | Y e R
ERTATRE! A AL R Rk !

Never leave objects on the table while adjusting the machine settings!

Objects can become trapped or be slung away! Danger of injury!

AFFFER RGN FOWWSLIEEE, HaEMRe,
A F ) E R B R fE R !

Do not operate the machine without support 1! Danger due to top-

heavy sewing head! Machine can tip over backwords when tilted!




Z4& Safety

7E 161 5 AL B B 6 PR %
BEN RS RSO F R E R !

Switch the machine off before tilting it backwards!
Danger of injury if the machine is started accidentally!

ANFTFENEA RGN E3RI L85 |

BB RREAT R B R F Kk !

Do not operate the machine wihout its take-up-lever guard 3!
Danger of injury due to the motion of the take-up lever!

A LIEE SRS AR IR B4 T R0 ! IR BRI R4
R B S MR & .

On machines with thread lubricator, only operate the machine with the eye
guard 4 lowered! The eye guard 4 protects the eyes from oil particles

from the thread lubrication!

NSRRI RE2HPLAS !
HENLAAR Z BB I fE k!

Do not operate the machine without tilt lock 2!
Danger of crushing between sewing head and table top!

> > B P

A&
a0 %l
%‘.__ﬂ
(] (-] /121 \{!




MA#E Proper use

2 M F#ME Proper use

9640 %% X B, WREESERE . R EREER)R R
2718
Is a double-needle, high-speed post bed sewing
machine with driven feed wheel and roller presser.

963037 REL. W, WHEMNEEEE. BREMMFEPEK
AR RIREDN ERRIRFESH AL
Is a single needle, high-speed post bed sewing
machine (post to the right of the needle) with driven
feed wheel and roller presser and synchronized needle.

XA A T B ] i AN U ok o e e Rk 42 )
The machines are used for sewing lockstitch seams in the leather and
upholstery industries.

AEAARENSHERETHINA, HEERAE! Wl TERMERN
PR SIERHRSR, HLEEIERAAEMIE! BT NAMENARTHERE
By HHLES RIS R TS SRR T RIPAVB R !

Any use of these machines which is not approved by the manufacturer
shall be considered as improper use! The manufacturer shall not be liable
for any damage arising out of improper use! Proper use shall also be
considered to include compliance with the operation, adjustment, service
and repair measures specified by the manufacturer!

21




HAR 3 Specifications

3 AR #  Specifications

3.01 9630, 9640 A
LR, Stitch ypeeesreeeseserreseeeanitecaiiieiiiaiiiee 301 (@iﬁéﬁﬁ/lcckstitch)
TR EM T EIEEE Clearacne under roller presserss«+++=«==s=sssseese 7 mm
ZRE] B Clearance Width =<eeeeeesseserecstteriteniiiiiienieciiencacanen. 245 mm

%l‘ﬁj%g Clearanceheight"""'""'"""""""""""""""""""'115mm
Eﬁpﬁﬁ%ﬁ Postheight seccseccrctcertiencensacnsacesscncsascsscsnccessces |80 mMm

%@@WWI%R“J‘ Sewmg head dnmenswns

)E Length . j(%]/approx. 615 mm
ﬁ E Width ceecerececrcecrntccnteconaccsaacssaccsancssaccrancnnes j(gg /approx. 240 mm
H (B LAL) Height (above table) == ++«++ =+ ===+ +++ K#]/approx. 500 mm
Ebﬁ){l )g Bedplate dimensions:+««++ssssseeereneenaecencccciannce 518 x 177 mm
iR E Max.speed
QB3() voveveeerceecsctctsaectctcnttcetetonttcttocenntcctetesstocsaansaae 3000 &ﬁ‘/ﬁ/spm‘
QG4 ()eecevececnctenntecttcnntccntacentccsaacisaccsassscstcacsccanacs 2000 éﬂ%ﬁ/é}/spm’
B4® ¥ Connection data
TAEHEE Operating voltage s++=+«+++ssssressseaecsaacees 220V % 10%, 50/60 Hz
%j(ﬁ);ﬁ IjJ $ Max. power consumpuon .................................... 1.2 kKVA
R 22 Fuse protection - . sesesseseeeneenes 1 x 16 A, § B/insert

& ¥ Noise data
£ AR B LA & AT E AR R H e 7K
Emission sound level at the work place at appropriate speed
("W E L FBDIN 45 635-48-A-1, ISO 11204, ISO 3744, [S04871)
(Noise measurement in accordance with DIN 45 635-48-A-1, ISO
11204, ISO 3744, ISO4871)

9630 Eﬁ}§2400g£:‘@3/§}: ....................................... Loa <179 dB(A) [
9630 at a speed Of 2400Spmm «++=ereeeeeceeesensnceeieneacee o Lpa< 79 dB(A) [ ]
9640 E%El6002%ﬂ/ﬁ': ....................................... Loa <175 dB(A) [ |
9640- at a speed of 1600Spm ««=++++sveeeseeeersecnnnsesnancace Loa<<75 dB(A) |
9630 Eﬁgla)ogﬁz@yﬁ: ....................................... LpA< 73 dB(A) [
9630 at a speed of 1600Spm «+==+ereeesecressnrscnnmaceeeenes e Lpa< 73 dB(A) H
HI#SHFE Net weight of sewing headsssseeeseeereeecreasesecne K#&j/approx. 61 kg
V2B E Gross weight of sewing head-««++ssseeeeeseeceenes K#)/approx. 71 kg

A REFEARFEHRHI T Subject to alteration

& BRTHPE IRF. F4HEE Dependent on material, work
operation and stitch length

B KpA=25dB

3-1




HAR # Specifications

3.02 4A12%  Needles and threads

. ?;”?f‘ (Nm) | 3514 9640 9630
ANgagmsy |[FAV100mm) HERGE | HSRZ

M 40/3 90/14 134-35 134

H 15/3 120/14 134-35 134

Thread thickness
' ANeedle 9640 9630
Model | (Nm) max. thickness
. Needle system| Needle system
Synthetics 1/100mm
M 40/3 90/14 134-35 134
H 15/3 120/14 134-35 134

A SfE A R AR R BRI

A or similar strengths of other types of thread

HEH: M R Note: M lightweight materials

H E H Medium-heavy materials
3.03  AHREHERSVIE Possible models and subclasses
9630,9640
M cereneeereeeiiecntinecetteecnbee st e sas e ae e B F T2 a4 i o B
Mode]l Meeseseemrececsonecccacences For sewing lightweight and medium-weightmaterials
HIE ereveesennesenensrenesueessinesesnesssseessssessssssssssessssnensas & T2 B
Mode‘l H ececccceccccccnciccicacccacccnccnciccccacnnas FOI' Sewmg medium_heavy materials

SAPHLT D eeeeeerrnnnnmnnmmmenniiitiieiiiiii i BEhET s
QUDCIASS-ID) +severoresessessocnctstesencntasessesnsscnretessascnsnns Automatic edge trimmer
SAYHLT DBeeeveeeresnrressrecsrsanasnes HFEREE. AR EREE. HlaeEE
Subclags-D3eseseeseccreeccerecseccccecaccene Automatic edge trimmer, automatic presser

foot lifter, backtacking device.




TAEE#r Explanation of symbols

T4EE#% Explanation of symbols

AERERUIHEF, FrEHTHR TN EERS B H MR BRI

B A A ) AR B R A X

In this Instruction Manual, work to be carried out or important information
is accentuated by symbols which have the following meanings:

ﬁ R, BR Note, information

A B, 7F Cleaning, care

piizh g Lubrication

$, B, HE, 448 (AT ARTEIITE
Maintenance, repairs, adjustment, service work (only to be carried
out by technical staff)

%R

4-1




¥{Ee/4: Controls

5 #1ETXMH Controls
5.01 Plskizg (A TFREF-DIHLE)

Keys on the machine head (only for machines with-D3 9630)

©® 7ESRYIIAET, REETHE1, Hl
ARG T IR

© U EE AEE, 3T, &
BATZ,

@ As long as key 1 is pressed during
sewing, the machine sews in reverse
direction.

@® Keys 2 is use to setting second stitch
length, key 3 is use to compensate
stitch, key 4 is use to scram.

5.02

0= # 147 & Neutral position
1= #%%7)] Sewing
2= %?‘e@ %E_Hﬁl (FE&R%EFH -D3. 9630

Ralser roIIer presser(on machines with-
D3. 9630..)

3= BIZ&k (EZIA-D..HIHLELE)

Trim sewing threads (on machines with-D..)

503 BREW#ITF  Lever for lifting roller presser

@ W LLEEHEIIWFIRERREN.
@ The roller presser can be raised by
turning lever 1.

5-1




¥{Et/4 Controls

5.04 BRI Kneelever

@ T LUEIS [ Sk AR 77 TR RERAT L,

i RIAFLRA .

@ The roller presser can be raised by
pressing the knee lever 1 in the direction

of the arrow.

5.05 B ERFAES)

Swing out roller presser

® LRHEMKESR, TLELHE TR
e, HHEED.

@® When theroller presseris raised, it
can be swung out by pulling it lightly
downwards.

=




ZEMRAZE Installation and commissioning

6 REMAE

Installation and comminssioning

RAFH B N BXTHLEEAT 3R AR |
A XEWUEST AR R 2R !
The machine must only be installed and commissioned by qualified
personnel!
All relevant safety regulations must be strictly adhered to!

f AREEIINA T SARBESE, W TTAER AT ROPLAE R & BL URUE REE A
ZHLSRA P EE.
TELEYNBAT N & RE B ARIE ZE B T HLARE .
If the machine is delivered without a table, be sure to use a stand and
table top that can hold the weight of the machine with its motor.
It is very important to ensure that the stand of the machine is firm and
steady, also during sewing.

6.01 23 |Installation

FENLAS 223 i, AU SHLESAHAT I YRR O

TENLA e R, WATE PR, REMME, RS HEEH

The site where the machine is installed must be provided with suitable
connections for electric current.

It must be ensured that the standing surface of the machine site is
firm and horizontal, and that sufficient lighting is provided for.

o | HTRIFEMEHNER, SHREERERENTHR.
Il | For packing and transportation reasons the table top is in the lowered
position. The table height is adjusted as described below.

6.01.01 SR ERK AR
Adusting the table height

\ - ® MAITPIRETIM2, ¥ BRI R Fr
Iy & I

RARET 122 [ T R .
HESCHZRIOAE, FERE
T291r'%.

Loosen screws 1 and 2 and set the
table height as required.

Firmly tighten screw 1.

Set the required pedal position and
tighten screw 2.

——— 1 |
\_.
oo o oo




ZEMRZE Installation and commissioning

® NEFTRZEELE.

@ R RLRERA SRAIFLH T BEH R R
T EEHE RE

@ Fit the reel stand as shown in Fig.

@ Afterwards insert the stand in the hole of the
table top and secure it with the nuts provided.

Maschine ausschalten!
A Verletzungsgefahr durch unbeasichtigtes
Anlaufen der Maschine!

@® Die im zubehor befindliche kippsicheru-
ng1 mit schraube 2 anschrauben.

Maschine nicht ohne kippsicherung 1

A betreiben! Sicherung 1 betreilben!
Quetschgefahr zwischen oberteil und
tischplatte!

A SRR IR R TR
PR R S AR B S B e

6.02 IR Fitting the reel stand
le &
fﬁ\ &
!\'\u
| e
%ﬁ’ﬁ i(ﬁw[l] I
S
@
@
6.03  ZEMERK
| g L
[——=
= {
4% .
(O
2
o |
— g —

®  FiEo AR (BERARE)

A ATTEh AR R PLAR | BN
AFaAR 2 R HT 05 B S !




ZEEMRAZE Installation and commissioning

6.04

6.05

#%E Commissioning

RENSETHIIR, Rl mgigs Tk,

RREEDLES, AEHRmEn GESRENE “fir 50587 )

BB AR E. YIaSHEIIPRES R OA R RIERERS), Hable
BEMMARRGEEES. EEMEHARBLT, WAFTE.

Check the machine, particularly the electrical wiring for any damage.

Clean the machine thoroughtly and then oil it or fill oil in (see Chapter 11
Care and maintenance).

Have a mechanic check whether the motor of the machine can be operated
with the available power supply, and that the motor is correctly connected in
the junction box. If there are any discrepancies. the machine must not be
operated under any circumstances.

HLES R R EAE R e R 7 | !

The machine only be connected to an earthed socket!

i%%é%ﬁﬁ’ FHULRRENRTT e . RS, fEWARKEHS)

When the machine is running, the balance wheel must tum towards the op-
erator. If it does not, the motor connection must be changed by a mechanic.

PFHR SO IR

Tilted work base

C2(rd

13

43 34002

12

200

7 - _
20 20

| g5

200

1133401 339,603 = p=
| pige é s
R 5217 D g

(vw)
|
(ow]

O
wl

(k)
=
L N

|




ZEEMIRAZE Installation and commissioning

6.06 ERTFIERAL R
Tilted work base
%\
d %\“/a
254 - . 254 /5 ES
DRI = R10
R10 "
2 A W\
» S ‘\% R10 2
rl IIl l‘:l !’! l:!ﬂ‘ﬂﬂ:ﬂﬂ! R:AH:RH- Hl. IH-HHH.FIH:HH'HH:HH’;\H:HR’;H:H:HH HHHHHH AMANAAN
83 24542 24542 40
521
6.07 REEIR
Mounting the table top
1200
28
A &
[V ad
]
P14
]
2x310
P/p ]
E 745 34010.2 %\“/)
IE& & NiZRe
s 170

700




PleHE% Preparation

7 PlLas#HE% Preparation

AZFR ST A Y B 5 BT IAE RS

A R EERA R ZEHE !
All instructions and regulations in this Instrution Manual must be
observed .

Special attention must be paid to all safety regulations!

A Hlas e TAE R Ao B 3203 A NI R SE B

A FEFTA B EA TAERS, AR SC FE T SC BE AN F U 1 e b4
Wk, DUBEHLARMTH.
All setting-up work must only be carried out by personnel with the
approp-riate training. For all setting-up work the machine must be
disconnected from its power supply by turning off the on/off switch, or
removing the plug from the electric power socket.

7.01 FE9630H1 R H3ehl4t
Inserting needle on model 9630
Q RN IR ARSI HESI G F R ER !

Switch the machine off! Danger of injury if the machine is started
accidentally!

RAER134 R G N4T .

Only use needles of system 134
O HERREMIFKIEMIMNES).
® ATFIRET2I R AT RERHIAEANEL .
gﬂ;eaomﬂ, KA DA IH 1]
I RIBT 2R R R E 2 AL E
Raise the roller presser 1 and swing it out.
Loosen screw 2 and insert the needles
as far as possible. The long groove must
face to the left on model 9630.

a @ Tighten screw 2 and swing roller presser

-
—_—

1 back to position.

ST TABOLS. RRFLAOHE (SR, 027
The Cr;oice of needle depends on the model of the machine and the
thread and material used (see Chapter 3.02 Needles and threads).

[Zlo

71




PlesHE% Preparation

7.02 #£964041 2 L3 P4

Inserting the needle on model 9640

RANASEIR! ARSI HES) 0 E R fak !
Switch the machine offl Danger of injury if the machine
is started accidentally !

RIFEF134-35 R G KN 4T
Only use needles of system 134-35.

O® R I H msMES).

© AFPIBET2IEANIET, AN RKEMERMAL; Gid
BT EHRETE [ 232 .

® ITRIRIT 2R R IR [ B R A B

@ Raise the roller presser 1 and swing it out.

@ Loosen screws 2 and insert the needles so that the long groove
of the left needle is facing right, and that of the right needle is
facing left.

@ Tighten screws 2 and swing roller presser 1 back into position.

mg%%ﬁﬁ?&ﬁn%&mﬁ% LMD MM R (S REES3. 0277
The ChBice of needle depends on the model of the machine and the
thread and material used (see Chapter 3.02 Needles and threads).

[T




PleHE% Preparation

7.03 ROLR; AWROLERRAVIMETK
Winding the bobbin thread; adjusting the primary thread tension

A

[=lo

B—NZRR O ZED| R Rm2 .

MEFIR-03G R L FL, FHRRIMM &7 MR L _ESTLE

L F N N RESRM2RALFTS, JE3h5k A

Place an empty bobbin 1 into bobbin winder spindle 2.

Thread the bobbin as shown in Fig. And wind it clockwise around
bobbin 1 a few times

Switch on the bobbin winder while pressing bobbin winder spindle 2 and
lever 3.

LIRS, ROLESE.
The bobbin is filled up during sewing.

AR 01 ERIETK A TF] DU BACIR ST R

SROLGRL)E, KA EHMEL.

The thread tension of bobbin 1 can be adjusted by knurled screw 4.
The bobbin winder stops automatically when bobbin 1 is full.

MRS 5

If the thread is wound unevenly:

AFFIERES, Loosen nut 5.
HR S S 46476, Turn thread guide 6 accordingly.
FrEIREEES, Tighten nut 5.




Ple#E% Preparation

7.04

7.05

BH/BEART

Removing/Inserting the bobbin case

Tl REANLERRIR!

g\ 3L

started accidentally !

o %9640 13 fIRAE I B s o
Il | 9640 is shown in Fig.

REFLR/ W TRLERITKS
©
©
S
©

AP B RS F K fEk !

Switch the machine off! Danger of injury if the machine is

BB 7

Removing the bobbin case:
IR R I
HRRIH1IER HR T2,

Open the post cap.

Raise latch 1 and remove bobbin case 2.

EANR:

Inserting bobbin case:

5 AR 72,

KPR IF B AR FRARIE -
Insert bobbin case 2.

Close the latch and close the post

BROBARTE 1.

R I TR T B
RLFEM DAL,

B FEFIRETIA TR OLTK T o

@ Insert the bobbin into the bobbin case 1.
@ Pass the thread through the slot under

spring 2.

@ Pass the thread through the notch.
@ Adjust the thread tension by turning

arrow.

screw 3.

0 BRI, ROUAEET L TT A e .
1 When the thread is pulled, the bobbin must rotate in the direction of the




P24  Preparation

7.06

FE9630HL L L 4+ R IRk N

Threading the needle thread and regulating its tension on

model 9630.

A
A

RPANLAS IR !

AEH BRI R FE R ER !

Switch the machine off!

Danger of injury if the machine is started accidentally!

® 7 LiEZhPIRE.

® NEPTRFS LK.

® 7E9630HLE b, HERNERMAE.

@ FSHEBRIABRFTE LK.

@ Tilt up the eye guard 1.

@® Thread the needle thread as shown in Fig.
® On model 9630 from left to the right.

® Adjust the needle thread tension by turning milled screw 1.




PlE3E% Preparation

7.07 FEI6A0HL R 54t RIF AT 6HRTK S
Threading the needle thread and regulating its tension on
model 9640

K PLAS FLR !
A LA B S L M ey
Switch the machine off!
Danger of injury if the machine is started accidentally!

® [ HiEZhPIREA.

® NEPTRFEFH ML

® TEAARINEE L, SFERRMNERAS; MAELLRINE E, §
MNERAL S .

O® EIHEE BB I R IITR T -

@ Tilt up the eye guard 1.

@® Thread both needle threads as shown in Fig.

@ The left needle is threaded from right to the left, and the right
needle from the left to right.

@ Ajust the needle thread tension by turning milled screw 1.




Pl23#E% Preparation

7.08 RELTKE
Setting the stitch length

© Zfupi% Dok fRt bR,
/ﬁ © Rl ERE L EON I FRERIERBE, R3S TR RIHE.

© Rl pRRE ERAN N ERXRISTEE, SoD> IR

@ EE: FR4TEEM TR R AU

@ Touch key 1 on screen lightly then screen unlocked.

@ Touch key 2 (key 3) on screen lightly to increaseing (decreaseing)
nether stitch length.

@® Touch key 4 (key 5) on screen lightly to increaseing (decreaseing)
upper stitch length.

@ Note:nether stitch length must equals upper stitch length.

10:58:39

2018/11/21 7 ‘,3:‘
e X

3.7 3.7
¥ F A




M 53 Care and Maintenance

8.01

# 5{E5%  Care and Maintenance

FERE coressessessensensanienienseniensensessessensons SR, WMBEBREZTH, SREK
R (@,ﬂﬁ/ﬁ@@@}%) ....................................... HBR, FHLZH
Aﬁﬁjﬁmﬁh NN =% S5 | P ]
KR 2A EjJ ...................................................... R, T8
TEVE A S TS B VIR PEIN  cveeeveeeneesnnensne et e BER
Cleans ssssreeesesraraseseseacesnnenee daily, more frequently if in continuous operation
Oil level (thread Iubrlcatlon/hook Iubrlcatlon) --------------------- daily, before use
Oil the hook-- seeeenes sesessneenneeeeeeeee e dajly, before use
Lubrlcate the bevel gears...................................................once a year
Check/adjust air pressure::«««=seeseeeeeeeceercenceecceeeeenee e daily, before use
Clean air filter of air filter/lubricatorsss«ssssesececscsrceseararerescnranenee when required

/N

B

Lﬁ%%%@%mﬂ%ﬁ%ﬁ%ﬁﬂ%?ﬂﬂ%‘”Hm&%m FEHLARIE
T RIS INARE LT, G LRR RIRR .

These maintenance intervals are caculated for the average running time of
a single shift operation. If the machine is operated more than this, shorter
intervals are recommended.

Cleaning

BRBEER, R M3, WRFLETH, BREBZ K.
Clean the hook, hook compartment and toothed wheel 3 every day,
several times if in continuous use

R ANLAE IR !
ZE& AR S AR S F !

Switch the machine off!
Danger of injury if the machine is started accidentally!




#3 E5fE5E  Care and Maintenance

@ KiHF FIREIE.

O ITHHEAEIKE, BUHRFAR L

® FFFNMRSLE1NRLT .

O HEFHFH, HIEIRFT2RmEIHAFER K FHEA
KZ15mm .

® HUHHT2.

® FAIBEEERME.

® LA TT20, BEHIERTT2H™ H B i m
AN A M

O FrEWRLE1RET F 2 RARIE .

@ Bring the needle bar to its highest position.

@ Open the post cap and remove the bobbin case

cap and the bobbin.

® Unscrew hook gib 1.

@ Turn the hand wheel until the point of bobbin
case 2 penetrates into the groove of the hook
race approx. Smm.

@® Remove bobbin case 2.

@® Clean th hook race with paraffin.

@® When inserting the bobbin case 2, ensure that
the horn of the bobbin case 2 engages in the
groove of the needle plate.

@ Screw hook gib 1 back on and close the post cap.

&

8.02 RN Oiling the hook

RAHLEF IR !

AR =S MRS F KK !

Switch the machine off!

Danger of injury if the machine is started accidentally!

A ® FRIE1-2 W WK LE AL,
@ ENSSRER REKPEIE, TR E

REED (SRELTR) .

@ Pour 1-2 drops of oil into hole 1 of the hook gib
daily.

@ Before commissioning the machine, and after
long periods out of operation, pour a few drops
of oil into the hook race (see arrow).




#3535 Care and Maintenance

8.03 TR &
QOil bowl for hook lubrication
BRIV ERE. WHRELRRE
:;F A FE M .

Check the oil level before each use.
There must always be oil in reservoir 1.

0 5R 7 En] e FL 0

If required refill oil through hole.

A R AV EHAE40C HEHRE R
22.0 mmZsHIFE15 CRIEEN
0.865 g/cm3 I

el
~v)  Use only oil with a mean viscosity of
22.0mm3Zs at 40°C and a density of

0.865g/cm3 at 15°C.
8.04 SERIENE R GRS
Filling the oil reservoir of the thread lubrication unit
RO HLRTR B & .
WARFE IR A M.

Control the oil level before each use.
There must always be oil in the reservoir 1.

O T 5 E W Ny FL 0 B FR e AL .

@ If necessary, fill oil up to mark through hole.

ﬁ‘, TRATHEFA AL P LRt
We recommend thread lubricatiing oil .




#3 5{£5E Care and Maintenance

8.05

SR ENENR

Lubricating the bevel gears

LML
BN B S A2 3 45 F B fE K !

Switch the machine off!

Danger of injury if the machine is started accidentally!

® TG IR LI — I g -

@ [ /5 EIENI LB SRMSF L.

@ All bevel gears must be supplied with new grease once a year.
@ Tilt the sewing head back onto the support.

WE RN H 96408 AL Uik E .
Fig. shows the bevel gears of the 9640.

® HRRBIARKEFAENE (RFKR) .

® RN EEEA B, Sr/EERERRL HFRXFRE
1B A EIE: =R DA R

@ Apply grease to all the tooth flanks and the rack (see arrows).

@ To set the sewing head upright, press tilt lock 1 backwards
and set the sewing head upright using both hands.

W 25 FH ALK [ 2 LAy B

BEN AR RIS R fa K !

Use both hands to set the sewing head upright!

Danger of crushing between the sewing head and the table top!

BRATTHER P K20 9 150 °C 4 s «

We recommend sodium grease with a dripping point of approx.150C.

ol |l L
= 'g::Lﬂ<;§
O
[}
O — = ®
(@)
a o
@ 1
|




4%  Adjustment

9.01

9.02

%  Adjustment

?Eﬁﬁ?g VLB, B FE A AR AR h A UK A LAS N FE IR IR 4 2 <k
ML B AR F K fa ks !

Unless stated otherwise, during all adjustment work the machine must be
disconnected from electric and pneumatic power supply!
Danger of injury if the machine is started accidentally!

XA TAERRR

Notes on adjustment

® AEFPFTRKPIA RE TR N &ML s Erie. FERRTHZIM
REFREIN BN 2R 5E R -

© FRLLTER AR TAE D JEY N IFEFEE BN S RE CE PR

@ )5 EET RN P LIRSS BT SR R B TR FHS . ROURE B B
TR TP IR, WEERHAT. FET.

® SIEHES O WHNRET. IREERFIREIEN SRR, EMNLFHERETEZ
WA, FEREIT/EZ EHEFTE.

@ All following adjustment are based on a fully assembled machine and may
only be carried out by expert staff trainned for this purpose.

@® Machine covers, which have to be removed and replaced to carry out checks
and adjustments, are not mentioned in the text.

@ The order of the following chapters corresponds to the most logical work
sequence for machines which have to be completely adjusted. If only specific
individual work steps are carried out, both the preceding and following chapters
must be observed.

@ Screws, nuts indicated in brackets ( ) are fastenings for machine parts, which
must be loosened before adjustment and tightened again afterwards.

TA. BRmEemsitss

Tools, guages and other accessories

1 5L BT 22210 mm R 22 T]

1 B O RST7 E 13 mmIHF LR TF .

181.5 & 6 mm AN HIBRETIRTF
1RFETH .

1B RBRT .

1 NEH

L& RARLEM L.

@ 1 set of screwdrivers with blade widths from 2 to 10 mm
@ 1 set of open ended wrenches with opening sizes from 7 to 13 mm
@ 1 set of allen keys from 1.5 to 6mm

@® 1 clamp

@ 1 metal ruler

@ 1 gauge

@ Sewing thread and test material




4%  Adjustment

9.03 TRRERITL A%

Adjusting the basic machine

9.03.01 X£9630H1.8Y I \4&2) 75 1 LEHI4HAL E

Needle position in sewing direction on the 9630

AU
HRLTKERBEIB/ME, NASRYTTHE, HLENZA TR L4l

o

Requirement
With the stitch length set at its minimum, the needle should be positioned

in the centre of the needle hole, as seen in the direction of sewing.

® B IR/PHLITKE.
/ﬁ ® AR (BATD) .
@ Set the minimum stitch length.
@ Adjust needle bar (screw 1) according to the Requirement.




4%  Adjustment

9.03.02

FEQBAOBLEY L \SEZT T BN AL E

Neelde position in sewing direction on the 9620

FR
MEEDTTFE, HLETROZAL TSR B LA L.

Requirement
The needle should be positioned in the centre of the needle hole as seen

in the direction of sewing.

@ Adjust needle bar (screws 1 and 2) according to the Requirement.

/ﬁ ® ZEHNHEEHT (RET112) .

[ |
||
[—
j/ ° ‘1—
& ‘lllul»
e | K
o
| etk
o ;g' r r / I\;ll
‘!, ‘l/ V'H'
o El=l ! 'I
' © N
ol @ J




HE

Adjustment

9.03.03

I RS IR

Prelininary adjustment of the needle height

ALY
BEFFALT LSRR, FERHRBBHRZ [AIRZA)21 mmflEE RS .

Requirement
When the needle bar is at top dead centre, there must be a clearance
of approx. 21mm between the needle point and the needle plate.

® IZIRHINAREAT (BR4ET2) , RNEHZEHT.
/ﬁ @ Adjust needle bar 1 (screw 2). Without turning it, according to the
Requirement.

(0]
@@1
)
d
Wit il
T—
) 3 j
© ©) I
° © 21 mm
o
[
)
=

9-4




A%  Adjustment

9.03.04 £ 964051 BAHM L, JRRBIEHRIEER, AHRREEMP LR
Needle rise, hook clearance, needle height and needle guard

on the 9640

HL

EENER E, BEFETAETRHRAZEL 2.0 mm 4&:

1. FERR LA FEHEIH L, FeAR B4 HIEE S 20.05 2 0.1 mm.
2. £FEIRFLIY BB FeR R T 0.8 1.0 mm.

3. P BRILiR R RS VLA .

Requirement

With the needle bar positioned 2.0 mm after bottom dead centre on both

hooks

1. the hook point must be at needle centre with a hook-to-needle clearance
of 0.05 to 0.1 mm.

2. the top of the needle eye must be 0.8 to 1.0 mm below the hook points.

3. The needle guard 9 must touch the needle lightly.




%  Adjustment

A

® FFiAIRET1, 2, 3, 4, 5 7.

® BHITIAIRETS.

O KETETTHAE L 2.0 mm 4:

@ BF MR AR BINE L, TR EROEBA E B AT .
©® RIEE2F AN HEH =L

® FREBAFHNFRFEA R ST R IRET8.

® FFRIRET5.

@ TS XN BIZ NHA —E R e, 7RIEET2M4.

® FRAFE 6T EA<A13, 7RIR1.

©® FRAZE1MEETi12, 1TRIRET3.

©® TEHEREL IR FIRETT

HRIRBEIFAM, AR LB EEE9 (RT14)

Loosen screws 1, 2, 3,4, 5,and 7.

Loosen screws 8 slightly.

Bring needle bar to 2.0 mm past bottom dead centre.

Set both hook points at needle centre, making sure that the needles
are not deflected by needle guard 9.

Adjust needle height according to Requirement 2.

Adjust both hook posts according to Requirement 1 and tighten
screw 8.

Tighten screws 5.

Making sure that there is some play in the bevel gear, tighten screws
2 and 4.

With retaining collar 6 touching bevel gear 13 tighten screws 1.
With retainting collar 11 touching bevel gear 12 tighten screw 3.
Tighten screws 7 on both sides of the post.

Adjust needle guard 9 (screw 14) on both hooks according to
Requirement 3.

LEHFERE, FiERARIC15F167E F—iL.
When a hook is changed, make sure that the markings 15 and 16 are
both on one side.




¥  Adjustment

9.03.05

FE9B30HLE B4 B, RARBIGHIIEERS, SHEIRENS G

Needle rise, hook clearance, needle height and needle guard
on the 9630

F]

MELBKEN “0.8” , BEHTETETHAZEL 2.0 mm 4:
1. FARRRUFLL T4 O, FEARBIEHHEEEZ0.05 2 0.1 mm .

2. SFERFLAY A S UIRFE FEAR R T H 0.8 £1.0 mm.

3. PérERe LR R E VAT .

Requirement

With the needle bar positioned 2.0mm after bottom dead centre and the

stitch length set at “0.8”:

1. the hook point must be at needle centre with a hook-to-needle clearance
of 0.05 to 0.1mm.

2. the top of the needle eye must be 0.8 to 1.0 mm below the hook point.

3. The needle guard 6 must touch the needle lightly.




5%  Adjustment

A

[=lo

® BELITKEN "0.8"

® T IRET1, 2, 3, 475,

@ KEHMTETTIEREL 2.0 mm 4&:

@ EFRIABENE L, BHETEHERORA RN RA .

©® IR SE2% MM FHRHLE .

® HEIE1FANFRIER ST RIRE 4.

@ HENNRE|IZAE—ERRIEEEW, ITrRIRIT2,

® FRAZETIRA1658, 17 RIRT1.

® RHEEIFHN R 4256 (BET9) .

@ Set stitch length at “0.8” .

® Loosen screw 1, 2, 3,4 and 5.

@ Bring needle bar to 2.0 mm past bottom dead centre.

@® Set hook point at needle centre, making sure that the needle is not
deflected by needle guard 6.

@ Adjust needle height according to Requirement 2.

@® Adjust hook post according to Requirement 1 and tighten screw 4.

@® Making sure that there is some play in the bevel gear, tighten screws 2.

@ With retaining collar 7 tourching bevel gear 8 tighten screws 1.

@ Adjust needle guard 6 (screw 9) according to Requirement 3.

HEHBERAT, BEPMRIC10R1MER—IL.
When the hook is changed, make sure that the markings 10 and 11 are
both on one side.




8%  Adjustment

9.03.06 fF9640§LE LI \NEEH T4 5 HEH4 NALE

Needle position crosswise to sewing direnction on the
9640

FRN
HANEETRITTNER, HEHRAAATHRASHLA .

Requirement
As seen crosswise to the sewing direction, the needles must

penetrate in the centre of their needle holes.

@ Shift bearing plate 1 (screws 2, on both sides of the post) according to the
Requirement.

/ﬁ © ZRANEI B ART BRiR2fERR)RRIIPIL) RIAE.




8%  Adjustment

9.03.07 7£ 9630818 E B H T 4215 B HEHIALE

Needle position crosswise to sewing direnction on the
9630

A
HANEETRITRER, PRI TEREIE L L.

Requirement
As seen crosswise to the sewing direction, the needle must penetrate in
the centre of the needle hole.

® ZRHNE T HEHRLR S (BR2, 3F4) KETHE.
/ﬁ @ Adjust feed wheel post 1 (screws 2, 3 and 4) according to the
Requirement.

9-10




3%  Adjustment

9.03.08

TR B EAUT R

Height and stroke of the bobbin case opener

y U

1. FPRFANIR 5230 LG N Z AL TR — K -

2. HIPRAA AR T R BBz s, RS Sl o N2 B B 4t
WRIMIHE )5 2450.3 2 0.5 mm .

Requirement

1. The top edges of the bobbin case opener 1 and bobbin case 3 should
be on one level.

2. when the bobbin case opener 1 has deflected the bobbin case to its
furthest point, the catch of the bobbin case should be from 0.3 to
0.5 mm from the back edge of the needle plate recess.

A

@ HEEFMMFARITRE (RET2) .

@ ik FHE BT AR 50 I 3% B H Bz /.

@ IR F224 AN HEITRIE (IBET2) .

@ Adjust bobbin case opener 1 (screw 2) in accordance with Requirement 1.

@ Turn the balance wheel until the bobbin case opener has deflected the
bobbin case to its furthest point.

@® Adjust bobbin case opener 1 (screw 2) in accordance with Requirement 2.

1E 9640 YA L, EAIDKE

& L UAE ST LR AT
fE.

AR B P B 48 21 204040, 7t
VEXT 55 2 2 F ) £ 180 A HH e .

[=lo

On the 9640 these
adjustments must be repeated
on the right post.

Depending on the thread size,
a variation of the setting in
Requirement 2 is permitted.

9-11




1% Adjustment

9.03.09 FE9640H1 AL Lt A% B H TR
Height of the feed wheel on the 9640

HEY
1. SRS R4 RS AN, BN E— MR (£70.8 mm) .
2. ZEA S 4 ERME AR, HAEEET R ENA 0.3 mmEEIER.

Requirement

1. when pressure is applied to the feed wheel 4, it should protrude
from the needle plate by tooth height (approx. 0.8 mm).

2. when no pressure is applied to the feed wheel 4, it should have
a vertical play of approx. 0.3 mm.

® FSMERRHIER.
/ﬁ ® FHIMEET1A2 (5 FHRETHT) .
® EHBURMURIMSIS, BB IR RN T E

= o
@ {TRIRET1.
@ RSB0 N AR T [ ST R ARAT 2.
@ Swing out the roller presser
@ Loosen screws 1 and 2 (two screws each).
@ Adjust drive wheel 3 according to Requirement 1, taking care to see that
the teeth of drive wheel 3 and feed wheel 4 lock into each other properly.
@ Tighten screws 1.
@ Adjust guide 5 according to Requirement 2 and tighten screws 2.

9-12




8%  Adjustment

9.03.10 FE9630HL AL L% T B I TR R
Height of the feed wheel on the 9630. 9630S

FR
LR BRI —ANMER (£0.8 mm) .

Requirement
Feed wheel should protrude from the needle plate by tooth height (appro.
0.8 mm).

©® [HSMERI M -
/ﬁ ® IIMET.
® FZIEHN AR OH3 CREFL2A STl RE LD .
® ITRIR4T1.
@ Swing out the roller presser
@® Loosen screws 1.
@ Adjust eccentric 3 (fastening screw accessible through hole 2)according.

@ Tighten screws 1.

9-13




8%  Adjustment

9.03.11 BRI ARES #2 R H R B
Roller and feed wheel

|
HEMHR TR, FERY R4 He 2 18] fOBE B AT mm,

Requirement

When the presser bar lifter is raised, the clearance between the
roller presser and the feed wheel must be 7 mm.

@ HHEEHRT .
AP @ SEANRSIHT (R4 2. MRERERSEET.
@® Raise the presser bar lifter.
@ Adjust the presser bar 1 (screws 2) according to the Requirement.
Make sure that the roller presser is parallel to the feed wheel.

(6]
f@@j
©
4
R )
T—
o o «)4
o @@ @
| R
@
e

9-14




3%  Adjustment

9.03.12

R RRR%

Roller presser

|

LRI 54 HSAN , B AT R -

1. NI A, SHaRSTT.

2. NEETRNTTE, ALTHRFL (FE 964008 EAL TS HIL) »
3. %%%2;?)@2)]75@% ERTTREHEEILET (FE 96401281 FEIR ] Reih 4

Requirement

When the roller presser 1 is touching the feed wheel 5 it must:

1. be parallel to feed wheel 5, as seen in the direction of sewing.

2. be in the centre of the needle (on model 9620 the left needle), as seen
in the direnction of sewing.

3. be as near as possible to the needle (on model 9640 the left needle),
as seen crosswise to the direction of sewing.

® HERILEMN.
/ﬁ ® 7E )= ) T4 4O A S

® B2 MM FRREEM (4512 .

® [ETREMA, FEEH#SHRS5LE,

© IR EIFAN BRI B (IB5T4) .

@ Raise the roller presser.

@ Always observe Requirement 1 for subsequent adjustments.

@ Adjust roller presser 1 (screw 2) according to Requirement 2.

@® Lower roller presser 1 to rest on feed wheel 5.

@ Adjust roller presser bracket 3 (screw 4) according to Requirement 3.

= 852) & X 0 i 2R/
B BH QI R IR A6 AR
BIEE TR —

=l

When sewing very tight
curves, the roller presser 1
must be moved a little
towards the operator.

9-15




8%  Adjustment

9.03.13 NREE e gigiik

Adjusting the contact ratio of forward-back swing

A
FEAEATERBKET, WskR)s—4r 5H%E s E L RHES.

Requirement
No matter in which stitch length, position of last forward swing must
coincide with first back swing.

PR S R ) “M” B E 2 HIE M AT EHMAET “6666” .

@
/ﬁ ® i HBABAR RENLHE TWMESNE  BHFRIGHT2 R

R, 1% OOK” B

WeFE AT E AR, BR—IREEAR, BRI T B ) bR B LRk

B, % “+” BEER (HH23, ERAER “0K” 8!

RPAHFE, I OHAZ R DT 458 —URAT SXT L3Il , %

FU B HRAT

BUTTHEE— P RERE “HAAAEER” Fm, ®F “GARN” ,

ﬁ%@] “N10” [E#BIFRAEZEREER “000” “000” , ¥ “OK” 4

Switch on electric control, typing “6666” in the password input

interface which appears after press on “M” on the screen about 3S.

Touching “spindle origin adjusting” options under “machine adjustment directory”,
rotate balance wheel until the needle bar is at its highest position, press

“OK” to save.

Selecting “pin-cycloid origin adjusting”, pedal once, the groove on axis will face
up vertical ,that indicate motor reaches the origin , then press “+” key until number
shown is 23.Don’t touch “OK”!

Switch off the electric control, adjust the eccentric shaft till the counterclo-
-ckwise first screw on the shaft align the groove face on the motor shaft,

tighten screw according to the requirement.

Switch on the electric control again and operate according to the first step till
“machine adjustment directory” display, select “input detection”, switch to
“N10”, then rotate balance wheel until the interface displays “000"“000”and
press “OK” to save.

9-16




5%  Adjustment

® it FEREA-

@® needle bar arrives its
highest point.

® RUHALAAR . ;\72:3;?: OK” )5 “+” REZERR F
® Indicate motor reaches the origin. ° T:)uch “OK" then press “+" unil
the number shown is 23.

® AN BRI £ 3 —BURAT, FIRMETR
R EE, FEEAER “0K” .

@ Tightening first counterclockwise screw
according to the requirement,touch “return”
,don’t touch “OK”".

9-17




3%  Adjustment

9.03.14  RLE (N 9640HLELAH)
Retainer(only on 9640)

|

RS 525

1. N7 1R, RO RetSEinst, A

2. NEE TR, fTermH.

3. LREMTRER, 72 BRI 1AERHE 1B B AZ020.2 - 0.3 mm .

Requiement

The retainer 1 must:

1. be as close as possible to the needle, as seen in the direction
of sewing .

2. be in the centre of the needle, as seen crosswise to the direction
of sewing.

3. when the roller presser is lowered, the distance between the
retainer 1 and the workpiece must be 0.2-0.3 mm.

@ IR NE2RMMN AR (R4 .
@ Adjust retainer 1 (screw 2) according to Requirement 3.
@ Adjust bracket 3 (screw 4) according to Requirenment 1 and 2.

/ﬁ © ZIREIFMMAR RIS (RET2) .

9-18




%  Adjustment

9.03.15 FRRAT

Knee lever

FR

1. TR E MG ERT, R B IA — MM

2. YRRITES BB R , WREMERTFLAESIHET .
3. RRAT AT S T 5 IR B R AITE -

Requirement

1. before the roller presser rises, the knee lever must still have a slight play.

2. when the knee lever is raised as far as possible, the lever for the roller
presser must drop automatically.

3. knee lever bar 5 must be at an angle of approx. 75 to the bedplate.

@ M2 AN AR (BRE4) .

® FZREIFMMM AT S (IFH6) .

@® Adjust screw 1 (nut 2) according to Requirement 3.
@ Adjust screw 3 (nut 4) according to Requirement 2.
@ Set bar 5 (screws 6) according to Requirement 3.

/é ©® ZHEIFMMARIRE (R .

9-19




¥ Adjustment

9.03.16 SR LR TR

Needle thread tension release

AU
1. BEMHRFIHREN, FLERIMN ZAFEFTTHRD0.5 mm .
2. HIRBISM TR, LML TEEHRTIREIER -

Requirement

1. when the presser bar lifter is raised, the tension discs 3 should be
pressed at least 0.5 mm apart.

2. When the roller presser is lowered, the tension must be fully effective.

@® Align tension mounting plate 1 and pressure plate 2 according to
Regirement.

/ﬁ @ ZRMNKIE. FERLIRZERINESR2,

9-20




%  Adjustment

9.03.17  Ph&KTE(963011%)
Thread check spring (9630 model)

y
1. HEPR T RIZERHIN PERT NSERGEBIBIE (BBATRARLIT mm).
2. HEA R GE TRBRIY BRI, SRERBTM AR LR E .

Requirement

1. the movement of thread check spring 7 should be completed when
the needle point penetrate the fabric (spring stroke approx. 7 mm).

2. when the largest thread loop is formed while the thread is passed
around the hook, the thread check spring 7 should rise slightly from
its support.

©® HZhIBAT3 (BB4T4) DLAREETK .

® B2 NI FLHS (JRET6) .

@ Adjust support 1 (screw 2) according to Requirement 1.

@ Adjust the spring tension by turning screw 3 (screw 4).

@ Adjust the thread regulator 5 (screw 6) accord ing to Requirement 2.

/ﬁ © RIRSEAKINR TSR (RET2) .

HTHARRR, WA BESERERTEMNE R MEREE. [ “+” 77
MBS FLME (BET6) (HEEWMZE) ;. B “-” TRz (REERD) .
For technical reasons it may be necessary to deviate from the specified

spring stroke or spring tension.Move the thread regulator 5 (screw 6) towards
“+” (= more thread ) or “-” (= less thread).

[=lo

9-21




¥ Adjustment

9.03.18 PR IARE( 9640H11)
Thread check springs ( 9640 model)

A
1. SR FRSERL, PhLE 3NN 52 RILB BB E (HBITEKRLAT mm).
Z.é{ﬁfﬁﬁﬁﬁﬁﬁﬁiﬁﬁﬁﬂﬁ, PhekEEIM6 N NI STR MF1719 L5

Requirement

1. The movement of thread check springs 3 and 6 should be completed
when the needle points penetrate the fabric (spring stroke appro
X. 7. mm).

2. when the largest thread loop is formed while the thread is passed a
round the hook, the thread check springs 3 and 6 should rise slightly
from supports 1 and 9.

9-22




3%  Adjustment

® FREEAFANFT SR (BBET2)
/ﬁ ® HIRTA (BITS) LUABIRREIMES.

©® HZHEMT (B4T8) DAFEPRLZE6MTK .

® FHBEAKPMEF &AM (B2 . (P RBEEEAK, SAM9T
DA —MRET FL223%

@ HZHFE2FHN R FLREN (BE12) .

@ Adjust support 1 (screw 2) according to Requirement 1.

@ Adjust the spring tension of thread check spring 3 by turning screw 4
(screw 5).

@ Adjust the spring tension of thread by checking spring 6 and 7 (screw 8).

@ Adjust support 9 ( screw 10) according to Requirement 1. (If the
adjustment range is too low, support 9 can be screwed into another hole).

@ Adjust the thread regulator 11 (screw 12) according to Requirement 2.

HTBRIRE, 764 0 B3R 58 SR AT FE AN /) 56 Ho i B 4 R M -
| “+” FrRBshELE1 GRT12) (REEMID . S\ -7 B
3 (BEERED) .

For technical reasons it may be necessary to deviate from the specified
spring stroke or spring tension.

Move the thread regulator 11 (screw 12) towards “+”

(=more thread ) or “-” (= less thread).

[=lo

9-23




A%  Adjustment

9.03.19 LReRas

Bobbin winder

|

1. BSERA T RS, SeMUAUA] FEIRE) . HoREas 4t
FREDRESH, KB RBAREIE UEHEFE5123) .

2. BERO EIIERRIERROUE mm B, SN B30 LS.

Requirement

1. when the bobbin winder is engaged, the winding spindle must be
driven relilably. When the bobbin winder is disengaged, the friction
wheel 5§ must not be moved by drive wheel 1.

2. the bobbin winder must switch itself off, when the filled thread is about
1 mm from the edge of the bobbin.

@ BN AR E (IRET2) .

/ﬁ ® B F2AHRRILINGIE (RATA)
@ Position drive wheel 1 (screws 2) according to Requirement 1.
@ Position bolt 3 (screw 4) according to Requirement 2.

"o °

9-24




¥  Adjustment

9.03.20 BEHS R ) B 7 v

Pressure of roller presser

F
SRLIN AT RathEss . FESERE BRI I LR .

Requirement

The material must be fed smoothly. No pressure marks should be visible
on the material.

@ Adjust roller pressure with screw 1 according to the Requirement.

/ﬁ @ RN E S IRET IR KW E ST -

9-25




8%  Adjustment

9.03.21 R:ih g

Lubrication

AN
FEBT1OP )G, TERRE TR ARF LR — R LT

Requirement
After a running time of 10 seconds a fine line of oil should form on a strip
of paper held next to the hook.

B> X

@ REETMT MAREBTHETEES.

@ LB HE2E3 55,

@ Check whether oil has been filled in and that there is no air in the oil lines.
@ Let the machine run for 2-3 min..

PSR AR, NEFRE IR X!

AR E Rk !

While the machine is running do not place hands in the needle or hook areal
Danger of injury from moving parts!

@ LHLAEHIN, R KAGKRARR BRI ATR

@ REVNE, i TIRET 1R AR -

@® With the machine running hold a strip of paper on the hook and check
according to the Requirement.

@ If necessary, adjust the oil flow on screw 1.

9-26




%  Adjustment

9.03.22

7 S HE A

Re-engage safety coupling

il

A

TR RIS FIER AN . JRERELEN, a1 BT
DASEE G4 A AR o

YL I A E R AL S

The coupling 1 is set by the manufacturer. When the thread jams, the
coupling 1 disengages in order to avoid damage to the hooks.

A description of how to engage the coupling follows.

® LRELHIL.

® FIRST2[ e 2 A1, B TREIRNE I 2B RARK
HHNRAL.

® Remove jammed thread.

@ Hold coupling 1 with screw 2 and turn the balance wheel, until you feel
coupling 1 snap back into place again.

NPT U

9-27




3%  Adjustment

9.04 YR 3E-DIY AR
Adjusting the thread trimmer -D

g i R pAR A B
Resting position of the roller lever/ radial position of the
control cam

9.04.01

F

1. MBILRASAEE LA B, ATATSR 55 Ee A, W LRSI MR
S N#32 A750.3 mmKEE .

2. YPRERATAE _EFE pnt, A 3N B I R B ATAT TR T b AL B

Requirement

1. when the thread trimmer is in resting positon, lever 5 should be touching
piston 6 and the roller of roller lever 7 should be 0.3 mm away from
control cam 3.

2. when the take-up lever is at top dead centre, control cam 3 should just
have placed roller lever 7 in its resting position.

@ LHSIEE6EAEL L AN, RSB IFMNARBHE1 (FMEED .
/ﬁ @ RS2 MM AR R M3 (BRET4) .
@® Having made sure that piston 6 is positioned against the left stop,
adjust magnet 1 (2 screws) in accordance with Requirement 1.
@ Adjust control cam 3 (screw 4) in accordance with Requirement 2.

9-28




3%  Adjustment

9.04.02 BRI E R

Position of the thread catcher holder

psll|

1. FERR AN IR 442 [8], N — /N ] BRAE FL T2 3 B 20

2. FEHAHN M BRI E, ERINBTAAMEHLRaSRK5NL%
Z B MBS NG R R (B .

Requirement

1. there should be a minimum amount of play between toothed wheel 3
and toothed segment 4.

2. both in the neutral position and the foremost position of the catcher,
the distance between the toothed segment 4 and the outer edge of the
thread catcher holder 1 should be the same (see arrow).

© ZIEANNIEFELIREL (BRET2)
/ﬁ @ Adjust the thread catcher holder 1 (screws 2) according to

Requirements.

%ﬁéﬁ%%ﬁﬁﬁiﬂ%zgzﬂﬂﬂ HIZER, frRRET2 K IR 43—

=l

If Requirement 2 cannot be fulfilled, loosen screw 2 and move the toothed
segment 4 by one tooth.

9-29




8%  Adjustment

9.04.03 LB 55 IR R FBE B

Distance between thread catcher and needle plate

AL
EREHEHEEF, BEMMANBEHRNLE (ZRHGK)

Requirement

During its swivel movement thread catcher 1 should not pass the
edge of the needle plate (see arrow).

® HBHMNBIIFHLE (842, FMERLD) , HEHERHREPT.
@® Move thread catcher 1 (screws 2, two screws) parallel to the thread
catcher holder in accordance with the Requirement.

9-30




4%  Adjustment

9.04.04 HERBA B %

Position of the thread catcher

y |

1. FER A HIRIL SR 72 AL 352 AR 0.1 mm B .

2. ;ﬁ%ﬁ%ﬁ%ﬂ;ﬁ??ﬁmﬁﬁ LR AR SR I N ALEE T) 7] JE T
#j2.5~3 mm .

Requirement

1. the bottom edge of the thread catcher 1 should be at a distance
of 0.1 mm from the positioning finger of the bobbin case 5.

2. when the thread trimmer is in its neautral position, the rear edge

of thread cather should be positioned approx. 2.5 3 mm behind
the edge of the knife.

@ HFEAFMNBEHLRS (BRET2, FIMRET)
/ﬁ ©® 2R MNEFIMLEEL (RETI) .

@® Move thread catcher 1 (screw 2, two screws) in accordance with
Requirement 1.

@ Turn thread cather 1 (screw 3) in accordance with Requirement 2.

TR WA S0 L AR SRARI R FAT -
Thread catcher 1 must be parallel to the surface of the thread catcher
holder 4.

[=lo

9-31




%  Adjustment

9.04.05 IPALVA=R 2 IA) il

Knife position and knife pressure

LU
1. YIRS 5 .
2. MR ERFRARHIVITIE ], (HEIRINREE AT SEH ek -

Requirement

1. the knife 1 should be touching the needle plate.

2. the knife pressure should be set as low as possible but the
cutting operation should still be carried out reliably.

/ﬁ ) §§%1%Hﬂ)ﬂﬂ@iﬂmﬁ 1 (IRE12) , EREHRBE2%ANESI T TI1k
@® Move knife 1 (screw 2) in accordance with Requirement 1 or swivel it
in accordance with Requirement 2.

/)
=
\

9-32




¥  Adjustment

9.04.06 RLELFTFEHE

Bobbin thread retaining spring

A
1. R LR IR HF TR NLAE 1 4R 28 B I LR H AT R B )
2. ROERFFRNESI MR AR, (EFEBTLRSNE JE AR L 40 N AT SR e e R

Requiement
1. the bobbin thread clamp spring should be guided reliably in the thread groove of the thread

catcher 3.
2. the tension of the bobbin thread spring clamp should be as low as possible, but the bobbin

thread should be reliably after the cutting operation.

© 325 1SR N A EAR
DERIFFE (IB4ET2) .

® ZEHEAFMN, Hd
AR LSRR E KM
BERFELES .

@ Adjust bobbin thread
clamp spring 1 (screw 2)
in accordance with
Requirement 1.

@ Adjust the tension in
accordance with
Requirement 2 by
bending side 4 of the
bobbin thread clamp
spring 1.

% LB SR R

@ KANLEIFEBRLATALT TIEA .

® FAEMAMIBANMBE TIEALE, HEFIFANRE. Wh O EMERHE.
Control requirement 1

@ Switch off the machine and bring the take-up lever to its bottom dead centre.

@® Engage and disengage the thread cather 3 by hand and check
Requirement 1. Adjust if necessary.

F 226 F MY

@ EBIL G, BRI TFRE I NET, MEEBEIMNEINRL 0 RBR L
BN RFEFER N, WHDERHRREREEN.

Control requirement 2

@ After the thread has been cut, sew a few stitches by turning the balance
wheel, checking whether the bobbin thread is drawn out of the bobbin
thread clamp spring between the 1* and 3" stitched, if necessary, correct
the tension.

9-33




A% Adjustment

9.04.07

FHRLHAR

Manual cutting test

A

1. LW LSIER AT T ERN, ERRTEROLLIMFAT] .

2. B LRABER AT B, R4 AT SE AR RR AR 0 223

3. IEBIERENESE, AR ORI LA T BN, FRRLEIRFFE.

Requirement

1. when thread catcher 1 is on its forward stroke, it must not carry bobbin
thread 3 forward too.

2. when thread catcher 1 is in its front position, bobbin thread 3 must be
held reliably by hook 4.

3. After the trimming action, both the needle thread and the bobbin thread
must be perfectly cut and bobbin thread 3 retained.

@ 47 IR,
/ﬁ @ <AL HEETX.
©® F3I5E BT R EAE
® IR 2PN
mE, WRENE
A HR9. 04. 57
MR B R
BRI LREL.
@ L3S E,
N 5 A E ] R
9. 04. 06F 420>
RFEFFHEE
g&&b&%ﬁ%ﬁ
2,

@ Sew a few stitiches.

@ Turn off the on/off switch.

@ Carry out the cutting operation manually.

@® Check Requirement 1 and 2, and if necessary readjust thread cather 1 in

accordance with Chapter 9.04.05 Position of the thread catcher.

@ Check Requirement 3, and if necessary readjust the bobbin thread

retaining spring 2 in accordance with Chapter 9.04.06 Bobbin thread
retaining spring.

9-34




A% Adjustment

9.04.08  EXBhT IR (X 9640LELFH)

Linkage rod (only for the 9640)

W
LB TH BN, HISIATTZ BB IRFATH .

Requirement

When the thread trimmer is in its resting position, the drive levers 1 must be
parallel.

oli ot

@ LA N HEATAT (BRET2)
@ Adjust drive levers 1 (screw 2) in accordance with the Requirement.

9-35




A% Adjustment

9.04.09 PLEHFESHFLFRBIAI B (DT 9630H1EL)

Needle in needle hole (only for 9630)

R
HREBALTKERN, NN FEIELTFILT, HUSHES L2
AL P30 S B B 6 R A R )

Requirement
When the maximum stitch length is set, the needle must be the same
distance from the inside edge of the needle hole, both for forward and
reverse stitch.

@ Turn axis 2 (screw 1) according to the Requirement,

/ﬁ ® HIEHUNEES T 42 (AT KA.

9-36




T4 F i

PARTS BOOK



Housing sections

1. ¥ 5 #R4F




. N "

1. HL &34 Housing sections
S 20 DESCRIPTION a
1 110005271 [#24] M5x%12 Screw M5x12 2
2 |10003235 |# & 5 Washer ®5 1
3 10005016 |#pE ®5 Washer ®5 4
4 110001413 |# [ P5 Washer ®5 1
5 (10001607 |Bi4#x Protection apron 1
6 |20003964 |B 4R 57 42 Protection apron bracket 1
7 (10003021 [#2E}E M5 NUT M5 2
8 [10007096 [#24] M5x%10 Screw M5x10 1
9 10005187 |z 44k Safety plate 1
10 |10005539 |1Z%] M5x%6 Screw M5x6 1
11 (10005008 |tk Trestle board 1
12 10005122 [#2%] M6x%10 Screw M6x10 2
13 (10054582 |37 jit Bracket 1
14 10004974 [12%] M6x%10 Screw M6x10 2
15 (10057383 [ VLHE Panel 1
16 |10003141 [12%] M5x%20 Screw M5x20 1
17 10041446 |1245] M5x45 Screw M5x45 2
18 (20021234 |{m] 35tk Lateral board 1
19 10005124 | ZE Oil dam 1
20 (10007637 |124] M5x40 Screw M5x40 1
21 |10041260 |f3) 4% T 25 Spring 1
22 (10002952 |#ZE}E M5 NUT M5 1
23 |10011802 |SM11/64"x4082%] Screw SM11/64"x40 2
24 110000378 {53k A} fil 24 Pl Thrust collar for feeding axis 1
25 (10000560 [SM11/64" <4042 %] Screw SM11/64"x40 1
26 (10057382 |{2]4%4% F 4 Axis of spanner for reversal stitch 1
27 |10005287 |35 & &t Spring fix board 1
28 (10005186 [124] M4x8 Screw M4x8 1
29 |10001368 |124] M3x14 Screw M3x14 2
30 (10002068 |#}E] ®3 Washer ®3 2
31 (10035679 |{#]5% s 3% Power switch 1
32 10005350 |#£4] M4x8 Screw M4x8 2
33 |10005260 |#[E P4 Washer ®4 2
34 (10057392 | I35 23t Mounting plate 1
35 10057379 | {3145 F Spanner of reversal stitch 1
36 (10012752 |#24T M4x10 Screw M4x10 2
37 |10057380 | T4 Thrust collar for spanner 1
38 (10005139 |#24T M5x12 Screw M5x12 1
39 (10041476 |JEH 754 Bottom cover 1
40 |10005458 |fzHh 2k 20 1+ Ground lead 1
41 (10005425 |k k81 & #K1E ©5 Washer ®©5 1
42 110005016 |#[E P5 Washer ®5 1
43 [10005322 [#24] M5x%10 Screw M5x10 1
44 110005003 |1Z%] M5x8 Screw M5x8 2
45 (10005513 [#2%] M4x8 Screw M4x8 1
46 10008228 |SN-3A¥ 3L Clamp 1
47 (10001414 |THAR JHFE & Plate of panel lube tank 1
48 (10005501 [y 3E Oil dam 1
49 (10003027 |12 EEM4 NUT M4 2




Needle head parts (1)

2. HLLFH0)




2. PLELE (1)

Needle head parts (1)

Fodl IS 4t DESCRIPTION o
1 10059082 |M5x16HR4T Screw M5x16 3
2 (10062956 |ix k|33 Al Feeding stepping motor 1
3 (10052006 |14 Retaining ring 2
4 110057361 |54+ 0.15 Adjusting washer 0.15 2
5 (10057362 |ifi it 0.3 Adjusting washer 0.3 2
6 [10057363 |1 Ti# ) 0.5 Adjusting washer 0.5 2
7 (10027118 | 4K Bearing 2
8 |10057360 | bk} pE Above feeding support 1
9 [10003164 [##4] M5x16 Screw M5x16 2
10 10008672 |574{8|4& 1L h Vi %¢ 11 574 Backstitch transmission gear 1
11 10005549 |M6x5424T Screw M6x%5 4
12 10007075 57418158 1% 5l ik % T 574 Backstitch transmission gear 1
13 10062393 | HhA Axis A 1
14 (10056359 | J5[H] LA Universal joint A 1
15 (10009741 |M4x6IZ4T Screw M4x6 2
16 |10039834 |i&%1P2x11.8 Needle roller P2x11.8 4
17 |10056362 |Htgstk Connecting block 2
18 |10056357 | /7 |a)iEAT Universal connecting rod 1
19 (10053250 | & 45585 Pressure spring 1
20 |10053251 [&%1P2.5x13.8 Needle roller P2.5%x13.8 1
21 |10056358 | J5 [r) %y Ldler wheel foot asm 1
22 (10056360 | /iI73kB Universal joint B 1
23 |10056370 |z % s 2 AF Idler wheel foot asm 1
24 110005243 |#24] M4x8 Screw M4x8 1
25 |10005070 |#54] M2.5x6 Screw M2.5%6 1




/Jz\\

)|
i
i
i
I
T !
~ \\
{
o= N
(@)] 7o) \
@0
[oX = N
o =
[0}
» \
ANy
W ©
\
Y N~ T =
\ ~
AN
AR
. 0 © mﬁ
// - -~
AN
N S — -
\ AR — —
L > Yo
NN 5
A W & /
/ N\ /
SN /

14

7
7
\ / /
o
N TN\ / \ \
AN e N /
AN e e e VNN
AN A Y /
/o < Ly
\ N /
/ ] N oy
;
.

@—29

(for 9640)

~

8

| 2
@i;

25(for 9640)

/K ee N\

7N (/ ~

\ // \ /

Wwe oo/
@

see page 3 7
L3 1T

L EH(2)
Needle head parts (2)

N

3.4

11



3 HUERZAT (2)

Needle head parts (2)

NO_ Pfftﬁo_ 2 F DESCRIPTION %tf
1 (10057364 | JEH24T Adjusting pressure screw 1
2 (10057365 |1 J& 4 S iR R Adjusting pressure jam nut 1
3 |10057366 |+ 'Zoa g Compress spring 1
4 (10005312 [#24] M6%8 Screw M6x8 1
5 110009187 [#2%] M6x%8 Screw M6x8 1
6 10012162 [#24] M5x5 Screw M5x5 5
7 120003486 |+ JHRF Presserfoot spanner 1
8 10005412 |#4 T HF Wit e Presser feet handle bushing 1
9 10005549 [#2%4] M6x5 Screw M6x8 2
10 [10005208 | & AT B Strut bar slides 1
11 |10005011 |45 B4 Presser foot lift axle 1
12 (10005543 |45 [ il B Presser foot lift bump 1
13 (10005192 | EAF i He S 4F Strut bar slides guide bar 1
14 (10005418 |FA 2k & N 5 Replacement spring 1
15 (10005239 |46 & JHIATAT AT SR 2 14 Presser foot lift jointing 1
16 [10005406 |3 & AT AL AT 44 £ Presser foot lift pin 1
17 |10005078 |4 Collar 1
18 |10039313 |4 & JE AT AT A 4L 1F Presser foot lift asm 1
19 10005178 | % JHIAT 2144 Presser feet assembly 1
20 |10005247 |J& AT Presser feet 1
21 |10005422 | T 1ig5H8%] M4x5.2 Screw M4x5.2 1
22 (10005243 [1245] M4x8 Screw M4x8 1
23 |10005068 |JE fiiiAA Presser feet handle 1
24 10005460 |+ % Pressure spring 1
25 10001492 | klg5 & A KE (for 9640) Eccentric swage locating seat (for 964( 1
26 [10005415 [#}E P4 Washer ®4 1
27 |10005350 |#2%] M4x8 Screw M4x8 1
28 (10030364 | LA} (for 9640) Eccentric swage spring (for 9640) 1
29 10005204 |#2%] M4x6 Screw M4x6 1
30 |10057367 |[E4F F & Presser busing 1




4. 1l X FH(3)
Needle head parts (3)

< N see page 13
-~ ~ v} J]_L],13ﬁ

(for 9640)

;
¢

(for 9630)

376 L %
236 %

28 o
&

=
e 25~27 (for 9640)
i ((@% 18 L
i i ©-19
42~43 (for 9630) I 20 (for 9630)
44~45 (for 9640) | !
1 .t (j-w% =]
- ®
- 21 22
19 49

47



4 HLLEAF (3)

Needle head parts (3)

Sl 20 DESCRIPTION a
1 (10005207 |BhLeAT2i1E Takeuplever assembly 1
2 10005267 |PhLkiEATast & Takeuplever pin bushing 1
3 [10004949 [124] M5x8 Screw M5x8 2
4 (10005295 [#24] M4x5 Screw M4x5 1
5 10005314 |iZ#: M5%10 Screw M5x10 1
6 |10005326 |4 HAE Needle joining slider 1
7 (10005275 | Felt 1
8 110040233 |41 +F 42544 & Uper check ring 1
9 [10005258 |i%%] M6%0.75%5 Screw M6x0.75%5 1
10 |10005397 % #T2e1F Needle bar assembly 1
11 {10005188 | i Felt 1
12 |10005263 |41 Lt Needle slider groove 1
13 10005379 [#24] M4x4.5 Screw M4x4.5 2
14 10004947 | Felt 1
15 |10005197 | & E AR Linoleum clamp 3
16 |[10005050 |1Z2E] M4x4 Screw M4x4.5 1
17 10005491 |&H4TF £ Needle bar uper 1
18 |10005181 %H+T4) % Pl Needle bar clamp ring 1
19 (10005209 [#24] M4x8 Screw M4x8 1
20 |10005214 |44 T~ (For 9630) Pin chuck (for 9630) 1
21 |10005478 |HLEHE{EIRE] M4x8 Screw M4x8 1
22 110004943 | it £k Arm thread guide 1
23 (10005547 |#24] M3x6 Screw M3x6 1
24 110001578 |i54] M3x3.2 Screw M3x3.2 2
25 (10001494 (3.2%t33k (For 9640) Pin chuck 3.2 (For 9640) 1)
26 |10002199 |2.8%F%3k (For 9640) Pin chuck 2.8 (For 9640) 1)
27 110001421 |2.4%F3%3% (For 9640) Pin chuck 2.4 (For 9640) 1)
28 |10005031 |l Inner retainer ring 4
29 10005408 |5 & Needle bearing (2)
30 |10007188 |VR%l & Needle bearing (2)
31 |10007189 |5l & Needle bearing (2)
32 (10007190 | 7R %t & Needle bearing (2)
33 |10007191 |¥&%h& Needle bearing (2)
34 10007192 |iR% & Needle bearing (2)
35 10007193 |¥&% & Needle bearing 2
36 |10007194 iR %t & Needle bearing (2)
37 (10004952 | Likfi%h &% Bearing bush 2
38 |10001493 |#24] M5x6 Screw M5x6 2
39 [10008050 | & it Guide plate 1
40 (10002163 |#24] M6x%14 Screw M6x14 1
41 10008049 (41485 E Needle bar bush 2
42 (10006103 |HL£134PCL90/14 (for 9630-M)|Neddle 134PCL 90/14 (for 9630-M) 1
43 (10004103 |HL£134PC120/19 (for 9630-H) |Neddle 134PCL 120/19 (for 9630-H) (1)
44 110001375 |#1%1134-35 90/14 (for 9640-M) |Neddle 134-35 90/14 (for 9640-M) 2
45 (10030202 |H141134-35120/19 (for 9640-H) |Neddle 134-35 120/19 (for 9640-H) (2)
46 (10057385 ({241 R HR Neddle limit board 1
47 |10059855 | 4141 FFB Needle bar B 1
48 10013181 |44 F£k% Thread hook 1
49 10005478 |M3x4824] Screw M3x4 1




5. MK FH(4)
Needle head parts (4)




5 m% A (4)

Needle head parts (4)

NO_ Pfftﬁo_ 2 F DESCRIPTION %tf
1 [10001657 |H fiAk 2k 4T Tension release crank 1
2 10005118 |4 it k%) Left and right wire hook 1
3 |10007096 [#24] M5x10 Screw M5x10 4
4 110052849 | kit £k/z) Thread guide plate 1
5 (10004080 |Je£k 2% (9630% H) Conductor holder for 9630 1
6 (10009669 |+l Collar 2
7 110004977 | PhLE3E FR A7 AR Spring guard 1
8 (10005252 |t 24T Pin 1
9 10005302 |Je2k KR 2H1F Bobbin winder tension disc asm 1
10 [10005032 |#H4] 5x8 Screw pin 5x8 2
11 |10005289 (P55 K 44T 2%20 Screw pin 5x8 1
12 |10005316 |BhiiE45%4] 2x8 Screw pin 5x8 1
13 (10004941 |28 Kk Bobbin winder tension disc 1
14 (10005554 |1&4T Screw 1
15 10005548 |J& 2618 [T 02 4T Screw 1
16 |10005019 |5 %5 Thred tension disk 2
17 (10005241 | J& 2k 115 5% Spring 1
18 (10005190 | 4 77455 M6 Screw M6 1
19 (10005328 |#E 2k H i Bk T iR &F M4 Screw M4 1
20 (10003147 |12%4] M4x8 Screw M4x8 1
21 (10005489 |id £k Thread guide plate 2
22 (10005210 | J& £k % i Split line spring plate 1
23 (10005014 [ K& &R (—MPLED Split line spring (for —M Model) 1
24 110005347 |Je2k#&-JERL  (—HHLED Split line spring (for —H Model) (1
25 10005317 | & &R Spring plate 1
26 10005304 |Je 2k 12 K] NUT 1
27 |10005107 [#24] M4x6 Screw M4x6 1
28 10005056 |# )} @7.3 Washer ®5 1
29 (10005329 |k it £k 121 Balance thread guide 1
30 |10005538 |Fh2k 2 (155 M6x%0.75 NUT M6x0.75 1
31 |10005417 | #4535k E-ring 1
32 [10005067 |#kLk Spring 1
33 10005505 |3 21t £k 4l Thread guide spindle 1
34 110005299 [#24] M4x5 Screw M4x6 1
35 (10003122 |#4fE P4 Washer ®4 1
36 10005429 |id £ Thread guide plate 1
37 [10004949 [124] M5x8 Screw M4x6 1

10




6. LK F 4 (5)

Needle head parts (5)

1(For 9640)

|

\ —T ="\

41

11



6. PLLZEAF (5)

Needle head parts

(5

ﬁf Pﬁﬁo_ 2 FR DESCRIPTION Qi
1 10014515 [J2k4:  (9620% H) Conductor holder (for 9620) 1
2 (10009669 |+ Collar 2
3 |10004977 | PkLE3 [R A7 AR Spring guard 1
4 (10005252 |k 24T Pin 1
5 110005302 | J& & KA 2044 Bobbin winder tension disc asm 1
6 [10005032 |4H%] 5x8 Screw pin 5x8 2
7 110005289 | K444 2%20 Screw pin 2x20 2
8 10005316 |BiiE4a54] 2x8 Screw pin 2x8 1
9 (10005554 |124T Screw 2
10 (10001534 |3 25 i [ Eh84T 1 Screw 1
11 (10005548 | & 25 1 L H24%T Screw 1
12 (10004941 |32k Ktk Bobbin winder tension disc 1
13 (10005078 || &l Collar 1
14 |10005019 |5 %5 Thred tension disk 4
15 (10005241 | J& 2k 1 5 #.5% Spring 2
16 |10005190 [J&£k i 15 IEE: M6 Nut M6 2
17 [10005328 |#E 2k H G 2k 17 R M4 Nut M4 1
18 (10003147 |12E] M4x8 Screw M4x8 1
19 (10005489 |id £k i Thread guide plate 4
20 (10005210 |4k 5 i Split line spring plate 2
21 (10005014 [ K& E-#E  (—MPLED Split line spring (for —M Model) 2
22 |10005347 |Je2k#-JERL  (—HHLED Split line spring (for —H Model) (2)
23 |10005317 | /& & HR Spring plate 2
24 10005304 |Je 2k 2 £] Nut 2
25 10005429 | it 2 i 45 i Thread guide plate 2
26 [10005107 [124] M4x6 Screw M4x6 1
27 10003122 |#[E P4 Washer ®4 1
28 (10005299 [1245] M4x5 Screw M4x6 1
29 (10001495 HhLk 5175 e 5h & Sleeve 1
30 (10002856 [1245] M4x4 Screw M4x6 1
31 |10003034 |#2%] M3x5 Screw M3x5 1
32 (10003071 |#pE P3 Washer ®3 1
33 |10002009 |f43 4 T E-ring I 1
34 110001496 | £ Pipe casing 1
35 (10002404 [Pkt 1 Spring | 1
36 10001532 |Fh 2L KR Partition board 1
37 |10005329 | Ph&kid e 4214 Balance thread guide 2
38 (10005056 |# )} 7.3 Washer ®5 1
39 (10005417 435 E-ring 1
40 |10005067 | P2k Spring 1
41 |10001531 |Hb 2k 21 i il Adjustment axle 1
42 110004949 |125] M5x%8 Screw M4x6 1
43 (10007096 |[#2%5] M5%10 Screw M5x10 1

12




see page 7
W71

IS \
)
N

7. HEBZEH M)
Arm parts (1)

see page 21

2151

13



7. DUEEMAF (1)

Arm parts (1)

ﬁf Pﬁﬁo. ER s DESCRIPTION %tf
1 [10010953 |1%4] M5%10 Screw M5x10 2
2 10005466 |i%%] M6x0.75%7 Screw M6x0.75%7 1
3 [10041482 | i3 3= fh A4 Counter weight assy 1
4 110003578 |FHhmiHh7K 6204ZZNR Bearing 6204ZZNR 1
5 10012162 [#24] M5x5 Screw M5x5 2
6 (10054658 |52k + 5%k Pulley 1
7 110041479 | —{AHLIE D45 Synchronous belt 1
8 (10009187 |#£4] M6x%8 Screw M6x%8 2
9 [10041636 | 3=l 75 i % Spindle Pulley 1
10 (10041481 |5ANSK 60/22ZZNR Bearing 60/22ZZNR NSK 1
11 10041480 | = HlBEFl 2% Coupling 1
12 10005300 [#2%] M6x0.75%8 Screw M6x0.75%8 2
13 |10004938 [i%£] M6x0.75%8 Screw M6x%0.75%8 2
14 (10042979 | FEATLI:Fei 2% 214 Coupling rubber 1
15 10062954 | = &hrEHl Axis Motor 1
16 |10000157 [#24] M5x18.5 Screw M5x18.5 4
17 |10041729 | — &KL Fan 1
18 10004949 |#24] M5x8 Screw M5x5 4
19 10006279 [#24] M4x2.8 Screw M4x2.8 2
20 |20018197 | — &ML F-Ee Wi Uppper wheel 1
21 [10005139 [#24] M5x12 Screw M5x12 1
22 10005016 [#fE 5 Washer ®5 1
23 (10057391 |[F] 45 15 S e Seal part 1
24 110027928 |44 Collar 2
25 [10003576 |#hi7& 6000ZZ Bearing 6000ZZ 1
26 |10005396 | J i [k &K s il & & Bearing bush 1
27 (10004945 |14 Collar 2

14




8. LB T H(2)
Arm parts (2)

see page 7
W75

15



oo

CHUVEEM (2)

Arm parts (1)

ol A DESCRIPTION %tf
1 110062955 (#4453 AL Stepping motor 1
2 (10057369 |{iwCr%h Ecentric axis 1
3 |10009741 |M4x6iZ4T Screw M4x6 1
4 (10057374 |D10#F Washer ®10 2
5 (10063319 |D10%# Washer ®10 2)
6 (10063320 |D10%# Washer ®10 (2)
7 [10057525 |K10%13x 109 £} & Needle bearing K10x13x10 1
8 [10057526 |K10x13x 103 £} & Needle bearing K10x13x10 (1)
9 [10057371 |K10x13x109% £} & Needle bearing K10x13x10 (1)
10 (10057372 |K10%13x 109 £} % & Needle bearing K10x13x10 (1)
11 [10005139 |M5x12424T Screw M5x12 4
12 |10057368 |41 Ha b1 R Motor support 1
13 [10057375 |f% %25 2 35T Plate for install sensor 1
14 110002975 |M3x61E4T Screw M3x6 5
15 (10063777 |{& k58 Sensor 1
16 |[10057370 | Hh AR IEAT Reciprocation rod 1
17 (10004949 |M5x8IZ4T Screw M5x8 1
18 10003277 #4518 Thrust collar 1
19 10057376 | % 5% Sensor pieces 1
20 [10062255 | {% )ik F5 8] Washer 1
21 |10005047 |4t FF i 5 A4 Pin 1
22 |10005035 |K8x11x103& %t Hli & Needle bearing K8x11x10 (1)
23 [10007195 |K8x11x107& &} fli & Needle bearing K8x11x10 (1)
24 |10007196 |K8x11x 107 4l & Needle bearing K8x11x10 (1)
25 |10007197 |K8x11x 103  ffi & Needle bearing K8x11x10 (1)
26 |10007198 |K8x11x 107 4l & Needle bearing K8x11x10 (1)
27 (10007199 |K8x11x10i %t ff K Needle bearing K8x11x10 (1)
28 (10007367 |K8x11x10 %t ffi &k Needle bearing K8x11x10 (1)
29 (10007368 |K8x11x10i %t ffi &k Needle bearing K8x11x10 (1)
30 10057373 |£HiLiEMF Needle feeding connecting rod 1
31 |10005258 |M6x0.75x5124] Screw M6x0.75x5 1
32 |10040233 |41 4214 Thrust collar 1

16




—10

hé

\\ //
\\ //
\\ //
\\ //
\\ //
/ ANRY
/ /NN
/ /NN
/ / N
A, \\ \\ //
AN o \
SN \ @5/ /
7\ AN NEEEEEY / \
\ /NN /f/x\\J\// / N
N—R) NN N/ \
(Y N \ \\ // / /N/ c// ; /
N N \
D /\ / N //a AMMWV/ N \
-~ .'1 ) \ N\ /// / // \ \
Z (N NN\ NN =7\
(N N\ N\ [\ =5
N\ /, AN \ \ © U /
N N X 2/
— W\ N\ A /
\\ \ NN /N [
O\ / \ /X\ \ \ /
AR //\ D ————— /
//n// D — L// \
N ZARNNEAN N\ /
W\ / \ \ W\ /
\ // / . ANV ~~ \ /
X
// //, \\ (% \, // // F)//ﬂ /%/\ /
W\ / RN -
\ //< A\ N\ - AN
N\ ==\
&\ N2 s
\\ N\ € © = VV/
\\ [N N S\
N\ TANNA AN
//// \\\ /“/\r\\ ~N
\C\. /] &44 e "/W“.UllldJll/ﬂ
A KON AN
NN DN AN
/K/\ A ) —
J ,\ / < -
/l\ Da / A !wl/ \,\/ N
N e R
N7 AN (LZA
N S/ TTTRN N
N e N %
/Qv\\\J\A NNt
N N
ettt

% (3)

see page 5
Uyt

Arm parts (3)

9.8

5

see page

5T

1
A
=4

2
S <

=]
o
o)
"

17



9. WL EM (3)

Arm parts (3)

ﬁf Pﬁiﬁo_ s DESCRIPTION %tf
1 |10005001 |#24] M6x30 Screw M6x30 2
2 |10059873 |z EE M6 Nut M6 2
3 [10005078 | [l collar 1
4 (10055048 | /% [+ 1B Connecting rod 1
5 |10005139 [#24] M5x12 Screw M5x12 2
6 |10005287 |3 [ 5 i) Spring Board 1
7 (10005233 | AT zh i #k 2044 Crank 1
8 10041445 | JHIFF Bl 4 2 Spring 1
9 (10005318 |124] M6x%8 Screw M6x8 1
10 10006434 | JHIFTFzh 2 - Moving axis assm 1
11 |10005345 |k & Collar 1
12 |10004983 |44 5x14 Pin 5x14 1

18




10. L E E 4 (4)

Arm parts (4)

see page 13
W37

19



10. FUEEAE (4)

Arm parts (4)

ﬁf Pﬁﬁo_ ER s DESCRIPTION %tf
1 |10005108 |id 2k 2% Thread guide 1
2 |10004976 | it £k AT 444 Thread crossing column assy

3 |10005359 | 71 s JiE Thred tension disk

4 |10005069 |if £k 2% £ 3% Spring

5 (10005520 | Je £k i iR BE M6 Nut M6

6 10004970 |7/~ fHERLE M6 Nut M6

7 10005384 | it £ 4+ Thread crossing column

8 10005149 |Zeek 4% Bobbin winder unit

9 10012162 [#2%4] M5x5 Screw M5x5

10 (10004954 | W2 4T iz Screw plate

11 10005545 (1% Be4e Ring

12 (10005261 |5eLk 5 )i 4
13 (10005404 | & %

14 (10005075 | s 5 o

15 (10005120 | £ &R 244
16 |10005516 | I %

17 (10005324 |3 il 7k

18 [10005235 |\t ki £

19 |10005110 | %

20 |10005319 |15

Bobbin winder shaft compl.
Compression spring
Compression spring seat
Retaining ring assy
Comressing spring

Edge bearing

Shaft bush

Shaft

Shuttle spring

21 110004986 &t &

Shuttle bush

22 (10008017 V) J) & (i W8 4T Screw

23 10008016 |51 /) Knife

24 (10005355 |4ty &K e iRE] M3x8 Screw M3x3
25 (10005313 | 4Bz 4T Washer

26 |10005033 |F5HR4%E] M4 x4 Screw M4x4
27 10005553 |44 Pin

28 (10005475 |41k Plate

29 10003248 |4k @3 Collar

30 |10005375 |1 Spring

31 (10005459 [124] M4x8 Screw M4x8

RN N N L U U UL QU G K\ U U (O T i G G O G O (U L U U U O I G G G |

20




. RIRFAH ()

Bedplate psrts (1)

21



=
11, )RR EH (1) Bedplate parts (1)
5] 5 ) Akt
No. | Part No. EA S DESCRIPTION Qty
1 10005029 |-~ &l Collar 1
2 10007200 |%h& Bearing 1
3 |10005139 [#24] M5x%12 Screw M5%12 4
4 110062956 |i& |33 L Feeding stepping motor 1
5 (20022310 | ML #E A Motor belt wheel 1
6 10057356 | [k} HA/LAE Below feeding motor support 1
7 (10005409 |12 7 [ BEE 14 [l Shaft collar 4
8 (10012162 |#2%] M5x5 Screw M5x5 8
9 (10038490 | /7 [H]HcHE4HA (for 9630) Universal coupling spindle A (for 9630 1
10 |10042082 | XUEF /7 A el (for 9640)  |Universal coupling spindle  (for 9640) 1
11 110001509 | Bk " %¢ Thread trimming cam 1
12 110004938 [#2%] M6x0.75%8 Screw M6x%0.75%8 2
13 (10009787 |4 Bearing 1
14 110041637 | 584 Lower shaft sprocket 1
15 |10009187 [#24] M6x%8 Screw M6x8 2
16 |10007152 |4h Bearing 1
17 120000511 | il 7 = 2H A4 Lower shaft rear bush 1
18 [10005549 [124] M6x%5 Screw M6x5 2
19 (10041424 | 4l fiss %8 Rubber plug 1
20 (10041426 |1k Nk Lower shaft 1
21 10005250 | &4 28 Clutch 1
22 110004969 | =& 25 /N e H A Clutch minor connector 1
23 [10005300 |124] M6x0.75%8 Screw M6x%0.75%8 4
24 |10005364 |2 & % iE AR Clutch gusset 1
25 10005147 |k 4 Collar 1
26 10005189 |2 & #%iE A1 Clutch connector 1
27 [10013306 |FEkER Steel ball 3
28 10004948 |3 & 4% /N i Spring 3
29 (10005119 |124] M6%0.75%6 Screw M6x%0.75%6 3
30 [10005486 |2 -& 75 % fs ie Clutch coupling 2
31 |10011803 |#24TM5%6 Screw M5x%6 2
32 |1005345 |$4}#| Collar 1
33 10012782 | #u}g Washer 1

22




12. KRR EFEH(2)

Bedplate psrts (2)

/
/N
C
\
\\\\\\\\\\\\\\\\\\\\\\ \
1//
(0£96 104)
\\\\\\\ _M\”W(\\I >\\@)
\\\\\\\\ RS, MY\\
9% _v\ JU
N Vo__
Q1
g 2 A
[} _NA N
3 0/\ \
w
S/ \
rov\ k
VAN \
N \
X\
VAR
//
/ S
/ \ N
— N L/
(o)
3 N
o 8 \ /
— v
kS
Te]
e .
s
AT
S -~ \JHW\M\J k\wu .
S8 -4

9 (for 9640)

23



12, )RR EH (2) Bedplate parts (2)
AR . At
No. | Part No. L FR DESCRIPTION Qty
1 (10041464 |3 T 41 Oil tank assy 1
2 [10005107 |12%] M4x6 Screw M4x6 1
3 |10004973 | Qil pipe clip 1
4 (10041018 |71k 124T M4x14 Screw M4x14 1
5 110007800 |/ Oil tube 2
6 10008228 | K Oil pipe clip 1
7 10005513 |#24] M4x8 Screw M4x8 1
8 10005311 | #2:k Terminall 1
9 10001535 [TH #23k Terminall 1
10 |10002150 | % J& R Oil tube support 1
11 [10005076 |12%] M4x5 Screw M4x5 1

24




13. HEfR & X BE (1)

for 9640

76

&

_D)

(for

see page 23

D
©

\
6 —m -———- \
o>
oo}
0

\,

Hook post, left(1)

J

see page 39
W.3971

.
N

25



13. e 12 (1)

Hook post, left (1)

e 5 - K
No. | Part No. B/ DESCRIPTION Qty
1 (10005378 |kLiEH (for -MD Hook-thin  (for -M) 1
2 /10004081 |JEkliEtR (for -H) Hook-thickness (for -H)

3 |10005393 [#RF L1 Bobbin case asm
4 (10004944 | R A HEIRET T Screw

5 (10005206 |z x\a 3R ET 11 Screw

6 10005488 | 3 Spring plate

7 (10005555 |#2 k1A Hook-top

8 10005066 |33 A Spring

9 [10005518 |#:5E Shuttle wan

10 10005541 |#124] Screw

11 [10005203 | 4 4% 3k -7

12 |10005308 | 4 #23kif-JEkL (for -HD

13 |10005452 [#275%

14 10005184 |73

15 (10005353 | EE %

16 |10005354 [i24] M3x4

17 |10005106 [#24] M2.6x4
18 10005315 |#414%

19 |10004984 [#24] M5x13
20 |10005182 |jiek & 17

Shuttle' tongue (for -M)
Shuttle' tongue (for -H)
Bobbin case

Wick

Oil felt wick

Screw M3x4

M2.6x4

Needle protected plate
Screw M5x20
Positioning finger

21 10005366 |#24]T M4x12
22 10005204 |125T M4x6

23 10005154 | Jiehs 52 fir 2 Ji
24 (10004937 |0 ¥

25 10005360 | iEtki %

26 10005394 |1 & i i 41K
27 10005076 |24 M4x5

28 10005245 | et AL 5t
29 10007800 |3 &

30 [10002151 |45

Screw M4x12

Screw M4x6

Positioning finger plate

O ring

hook lid

Rubber assy

Screw M4x5

Hook transmission mandrel
Qil felt

Copper tubing

A A A A aaaala A AN A Al A A A A A A A

31 |10005346 | /JNdii it K

Small end bearing

-

32 |10007373 | &4t h& Needle bearing )
33 |10007404 |4 h& Needle bearing 1
34 |10007405 |4 h& Needle bearing )
35 |10007374 |4 h& Needle bearing 1
36 |10001555 |i% 4% 4% Feeding wheel 1
37 |10001538 |i%kl % AHIRETI M6x0.75%3 Screw M6x0.75x%3 1
38 |10001559 ik kL% AHIRE]  M6x.075%5 Screw M6x0.75x%3 1
39 |10001416 | 20jiEtR ¥ /Kl Collar 1
40 (10001415 | 20/iE#2 4 v # el Collar 1
41 |10001611 i@t Fr Armor pieces 1
42 10001558 |5743% ML 574 feeding drive shaft 1
43 |10001556 |574 i i %l 7k 574 end bearing 1
44 10001560 | i il 2 24 ] Washer 1
45 (10007759 | F&t & Needle bearing 2
46 (10007758 |75tk Needle bearing 2
47 (10007757 |5tk Needle bearing 2
48 (10008054 |45tk Needle bearing 2
49 (10008234 |574 et 1L 54 1 574 hook shaft 1
50 |10007368 |74l & Needle bearing 1)

51 10007367 |k

52 10007199 |Z - HhK

53 10007198 |74k

54 |10001887 | 2074 1£ 5l fi{2 el
55 [10005549 |14 M6x0.75%5
56 10012162 |184T M5x5

57 10001426 |574)et 145 i
58 |10012752|124T M4x10

59 |10005692 |I24T M4x10

60 [10039485 |7 7] (&)

Needle bearing

Needle bearing

Needle bearing

Retainging ring

Screw M6x0.75x5

Screw M5x5

Crank

Screw M4x10

Screw M4x10

Movable knife (Made in Taiwan)

N

61 (10038408 |z 7] ([H/=)
62 10005107 |24 M4x6

63 (10038411 |fi-Crf

64 (10039486 |5E )] (Hi)
65 (10038410 |5& 7] ([H™)
66 |10001512|84T M2.5x3
67 [10039487 |43k (&%)
68 [10038412 |4k ([H)
69 (10001608 |i24] M4x25
70 |10038405 |5 132 B3R 1

Movable knife (Made in Chian)
Screw M4x6

Eccentric pin

Fixed knife (Made in Taiwan)
Fixed knife (Made in Chian)
Screw M2.5x3

Wire clip (Made in Taiwan)
Wire clip (Made in Chian)
Screw M4x25

Moveble knife lever

~

~

71 (10038407 |2 it S ZEA
72 |10038406 |5E JIS7 48
73 |10001517 |[f:3h k%
74 10001514 #2457 M4x4
75 10002069 | fr4 3x10
76 10005461 |#2:0»

Knife holder

Fixed knife bracket seat
Transmission gear
Screw M4x4

Pin 3x10

Bobbin

A AN Al aaa s ala AN AN

26




|

(for 9640)
28

i o
‘I \///wlﬂ/ SRS
o = A ,_\.\ _z,//b o
AN =)he g I
NN

\ = \\_ AN

N S //\\k\l\ O,\\ /

/ o @L\v\ N~

2 —

26

~
see page 25
2571
\
|
|
J

Hook post, left(2)

14. HER /& X BE(2)

p—— \ /

HH \\\\\\\\\ )
. 4o ._ AN
pl Im SheS 7
==y __! AN \ e

e
g
|
|
L
see page 21
21711

-

see page 25
2571

27



\/_A LQ
14, e e S g (2) Hook post, left (2)
A . Akt
No. | Part No. E i DESCRIPTION Qty
1 [10005398 |3 [f il & End bearing 1
2 10005052 | % Washer 1
3 [10005450 |74t il & Needle bearing 2
4 (10006931 |z %t fh& Needle bearing (2)
5 110006932 | /&% & Needle bearing (2)
6 |10006933 |7 %4k Needle bearing (2)
7 |10007377 |4 fh& Needle bearing (2)
8 10007376 | R4t 4l Needle bearing (2)
9 10007275 | &% 4l & Needle bearing (2)
10 (10007274 |5 h& Needle bearing (2)
11 110005259 | et 1L sl fih £ Hook shaft sleeve 2
12 (10005383 |4l Collar 2
13 |10005186 |#24] M4x8 Screw M4x8 2
14 (10038399 |Jie## 5 4 = 41 1 Hook shield components 1
15 10038400 |Jietz py 4 & Hook shield 1
16 [10038404 |%H Pin 1
17 10038403 [# Fr Washer 1
18 (10038402 ¥ E 5% 5 JHe Shield driving seat 1
19 [10057378 |Jiehk /> HEE Hook the left bearing 1
20 10004999 |3 F 4z Spring plate 1
21 |10005309 |##%] M4x6 Screw M4x6 1
22 (10009741 [I245] M4x6 Screw M4x6 2
23 |10005407 | % Oil plug 1
24 110005215 |ff-Co4H Eccentric pin 2
25 10005177 |hEs Oil felt 1
26 |10057352 XUkt HpLT Fe Belt wheel 1
27 |10057353 | f#2R£TM6%0.75 Screw M6x0.75 3
28 [10057355|S3MIE)2577C S3M Belt C 1

28




15. hets A 3 B (1)

Hook post, right(1)

for 9630 and 9640

62

©

\

S
@ —mp -——- \
o

<

<

0
o]

b

%

see page 31
31

-

-

see page 23
23711

29



15. et A > e (1) Hook post, right (1)
Fa| M5 . B
No. | Part No. 2 HR DESCRIPTION Qty
1 |10005378 |##ELER (for -M) Hook-thin  (for -M) 1
2 10004081 |ExLHErs (for -H) Hook-thickness (for -H) 1
3 |10005393 (#2571 Bobbin case asm 1
4 110004944 |t IRET 1 Screw 1
5 |10005206 |#i x5 #ARET 1T Screw 1
6 |10005488 |k 5% Spring plate 1
7 10005555 [#2 L1k Hook-top 1
8 |10005066 |#% F Spring 1
9 (10005518 2% Shuttle wan 1
10 |10005541 [Wg4] Screw 3
11 110005203 | 42 3k &-#kl (for -MD Shuttle' tongue (for -M) 1
12 |10005308 |2k E-Ek (for -H) Shuttle' tongue (for -H) 1
13 |10005452 (R 7% Bobbin case 1
14 |10005184 |J3%E Wick 1
15 [10005353 |y #5yE ZE Qil felt wick 1
16 10005354 |#24] M3x4 Screw M3x4 1
17 |10005106 |424] M2.6x4 M2.6x4 1
18 |10005315 |# 41K Needle protected plate 1
19 (10056815 |125] M5%13 Screw M5x20 1
20 |10005182 |hetR Ehra) Positioning finger 1
21 (10005366 |424] M4x12 Screw M4x12 1
22 (10005204 |12%] M4x6 Screw M4x6 1
23 (10005154 | ek & 1o 2] i Positioning finger plate 1
24 110004937 |OJEE O ring 1
25 10005360 |Hes i i hook lid 1
26 (10005394 | & 5 2 Ak Rubber assy 1
27 |10005076 |42£] M4x5 Screw M4x5 1
28 10005245 | etk L sl G Hook transmission mandrel 1
29 (10007800 |5 Oil felt 1
30 |10005346 | /N i fill 7K End bearing 1
31 (10007374 |45 K Needle bearing 2
32 10007405 |#5Hl&K Needle bearing 2
33 10007404 |45 K Needle bearing 2
34 10007373 |5l Needle bearing 2
35 10003346 |4l FH+4 Collar 1
36 |10001415 [20fEAR " H H 8 Washer 1
37 (10001611 | ety Armor pieces 1
38 10001418 |HetRfEsh hook shaft 1
39 (10001887 |20JEtR 1% 5 il Collar 1
40 |10005549 |24 M6x0.75%5 Screw M6x0.75%5 2
41 110012162 |#24] M5x5 Screw M5x5 1
42 10002106 | er A% 5 it Ak Crank 1
43 110012752 |424T M4x10 Screw M4x10 1
44 110012752 42457 M4x10 Screw M4x10 2
45 10005692 |424] M4x10 Screw M4x10 1
46 |10039485 |z ] (&) Movable knife (Made in Taiwan) 1
47 (10038408 (3] (™) Movable knife (Made in Chian) &P
48 |10005107 |124T M4x6 Screw M4x6 1
49 (10038411 |f-Co4Y Eccentric pin 1
50 (10039486 |E 7] (1) Fixed knife (Made in Taiwan) 1
51 (10038410 | 7] () Fixed knife (Made in Chian) 1
52 (10001512 |#24] M2.5x3 Screw M2.5x3 1
53 (10039487 |4&% (&) Wire clip (Made in Taiwan) 1
54 (10038412 £k () Wire clip (Made in Chian) &D)
55 (10001608 |424] M4x25 Screw M4x25 1
56 (10038405 |5& J] > 42t Moveble knife lever 1
57 (10038407 |2 L2 HA Knife holder 1
58 (10038406 | /] 42 Fixed knife bracket seat 1
59 (10001517 |f£3h k% Transmission gear 1
60 (10001514 [#24T M4x4 Screw M4x4 2
61 10002069 [Efi4 3x10 Pin 3x10 1
62 (10005461 |#R L Bobbin 1

30




for 9630 and 9640

)

7(for 9640

16. hets A 3 FE (2)
Hook post, right(2)

1

13~20

7(for 9640)

ag:\

<

A
|
//

31

38(for 9630)

37(for 9630)

see pagé 29
2971



16. e AT SCHE (2) Hook post, right (2)
ol IS 7 DESCRIPTION o
1 110038399 |JiEtR B B4 Hook shield components 1
2 /10038400 (/e i = Hook shield 1
3 10038404 |44 Pin 1
4 (10038402 |4 &= 5% 5 Ji Shield driving seat 1
5 (10038403 |# K Washer 1
6 (10005186 |1£%] M4x8 Screw M4x8 2
7 120013284 | WUEHm B % (for 9640)  |Double needle plate measuring (for 964 2
8 (10005107 [124] M4x6 Screw M4x6 10
9 (10009741 |4Z4]T M4x6 Screw M4x6 2
10 [10005215 |fhCr%H Eccentric pin 2
11 [10005398 | i i 4l & End bearing 1
12 (10005052 |21#4[E] Washer 1
13 |10005450 |74t % Needle bearing 2
14 (10006931 VR £l fili A& Needle bearing (2)
15 |10006932 | 7R %t 7k Needle bearing (2)
16 |10006933 |74t fli 7k Needle bearing (2)
17 (10007377 | 7% & Needle bearing 2
18 |10007376 |74t fli 7k Needle bearing (2)
19 (10007275 | 7% 4K Needle bearing (2)
20 (10007274 %% h& Needle bearing (2)
21 10005259 |JiE#s 1% sl i £ Hook shaft sleeve 2
22 10005383 |44 Collar 2
23 10004999 | #HH Spring plate 1
24 1100053009 |#24] M4x6 Screw M4x6 1
25 20003491 |JEHR 3 BEmTZR Hook the right bearing 1
26 10005029 [28+% Kl Collar 1
27 10007200 |#h#& 6001Z2Z Bearing 6001ZZ 1
28 10005177 |y Oil felt 1
29 (10005413 |8Elz 1£ 3L il 12 Pl Collar 1
30 (10005549 |#Z4] M6%0.75%5 Screw M6x%0.75%5 2
31 |10006298 |jietiE a4t 11 The hook driving gear Il 1
32 (10005258 |1Z4] M6%0.75%5 Screw M6x%0.75%5 2
33 (10005119 [#24]T M6x%0.75%6 Screw M6x%0.75%6 2
34 10006297 (et feshiiie 1 The hook driving gear | 1
35 [10009008 |#Z4] M6%16 Screw M6x16 4
36 (10005550 |#4FE D6 Washer ®6 4
37 (20013282 |45 AR (for 9630) |One needle plate measuring (for 9630) 1
38 20003490 |4kl (for 9630) Plate measuring (for 9630) 1

32




o
~

\

N
~
@!
;‘®
s
=

30~31

Feed wheel post, left

17. 15 18} 37 B§

see page 21

33



17 JE R} 5 Feed wheel post, left
5| s N e
No. | Part No. AR DESCRIPTION Qty
1 10005139 |24 M5%x12 Screw M5x12 2
2 10005016 |#pE 5 Washer ®5 2
3 (10004978 |1Z45] M6x8 Screw M6x8 1
4 10005257 |f-Co4H Pin 1
5 |[10009741 [124] M4x6 Screw M4x6 1
6 20021226 |i% )37 JoEENT Feeding support E paint 1
7 (10054593 |S3M/LI% B S3M Conveyor B 1
8 10054591 |iX k|l iFie Belt wheel ®7 1
9 [10005431 & Axle sleeve 2
10 110005402 | ik kML 5kl Feeding transmission shaft 1
11 (10012162 |184] M5x5 Screw M5x5 7
12 |10005236 | ka4t & Coupling bushing 2
13 |10005084 |Hkizth Connecting block 1
14 110005376 |iX WAL (HiGiEREE)  [Straight tooth feeding mechanism 1
15 (10043255 |i&fLis B A GRAEEREE Knurling tooth feeding mechanism (1
16 10005082 |i& KL BE FT & Axle sleeve 1
17 [10005310 |3 KL B HE L FE 14 [ Collar 1
18 10005185 1% KAL) Feeding mechanism of bearing 1
19 (10005354 |124]T M3x4 Screw M3x4 2
20 10005037 [iXkHEE  CHIRIERES) Feeding straight tooth 1
21 [10043256 [R{CiEREL GRICERES) Knurling tooth feed tray &
22 (10005071 |3t RHEsh e 56 1 The feed driving bevel gear | 1
23 (10005117 |3k sh4E s 56 11 The feed driving bevel gear Il 1
24 (10006178 |49ER ©2 Steel ball ®2 23
25 110028364 |i% B} 5 Ece b 4H 4k The Connecting block assembly 1
26 |10005348 |124] M2.5x4 Screw M2.5x4 3
27 [10009008 |12%] M6%16 Screw M6x16 2
28 110003324 |#pE D6 Washer ©6 2
29 (10005459 (24T M4x8 Screw M4x8 2
30 [10055259 | HLerEF AR AE  (-M) Single needle plate assembly (-M) 1
31 |10055260 | 4t &t A (-H) Single needle plate assembly (-H) &P)
32 |10003903 |£IH 2% M2x3 Screw M2x3 2
33 (10055257 [/Net#i-ik} (for -M)D Small needle plate -thin material (for-M 1
34 (10055258 |/t #i-E Rl (for -H) Small needle plate -thick material (for -] (1)
35 (10053427 |£ 1 S Needle plate seat S 1
36 |10011803 [1Z4]M5%6 Screw M5x6 2

34




=
m

4+
Feed wheel mounting plate

A\ 4
S

18. 1%

¢

R\

—

-
2

/0 N\
/ AN
/ AN
/ N\
/ AN
/ //
/ N, YT —
@m @) , A/y// N N
/ N AN _—
— L ———" 7\
o~ o~ A\

N\

\

!
|
\

/

S

= -~ &\
VAN
e A AN /i

see page 31
W31

H

12(N2.0-2.4,52.8) for 9640

$}
N\
o —

\ ~

Om @ {7 AN
\
\

\ TVJ N\ o

—16(N1.8,53.2) (for 9640)

see page 27
277

N\

/

/

<
\
)
/

—

N\
.\

JS7Y v\\\\v
\ \\ /\ ﬂ“
\ \\ ﬁ/\*\
\ i U
N4

35



18.1 % Kl44E4  Feed wheel mounting plate

F5| s N e
No. | Part No. PR DESCRIPTION Qty
1 (10030181 |k 46 i b Feeding wheel adjusting block 1
2 (10030180 |i&kl5E Feeding wheel 1
3 [10001580 |12%] M4x10 Screw M4x10 6
4 (10009008 |1%%4] M6%16 Screw M6x10 4
5 110005550 [#}5 6 Washer ®6 4
6 (10002545 |1Z%5] M4x6 Screw M4x6 2
7 110051304 | %UEt/NEFH(N1.2-1.8,52.8) Small double needle plate(N1.2-1.8) 1
8 [10051305 | X4t /Mt (N2.0-2.4,52.8) Small double needle plate(N2.0-2.4) (1)
9 10060561 | XUEF /NP (N2.2-2.6,52.8) Small double needle plate(N2.0-2.6) (1)
10 10049413 [ X4t Bi ] 2 i8%] M3x3.2 Screw M3x3.2 2
11 |10051303 |£11k £8(N2.0-2.4,52.8) Double needle plate cover(N2.0-2.4) 1
12 110043208 |%fH 25 KE(N2.0-2.4,52.8) Double needle plate cover seat(N2.0-2.4)| 1
13 (10001383 | X4/t #(N1.8,53.2) for -M | Small double needle plate(N1.8) (1)
14 10030579 | XU4H/NeF#(N1.8,S3.2) for -H  |Small double needle plate(N1.8) (1)
15 [10041325 |4# % (N1.8,S3.2) Double needle plate cover(N1.8) (1)
16 |10001388 |41k & i (N1.8,S3.2) Double needle plate cover seat (N1.8) (1)

36




19. 592 2544 (-D)
Thread tirmmer (-D)

see page 43
JPEY
CW 5
\\
///
-
G

see page 9 or 11
WO =117

see page 43 |

|

|
Wass | X6 ‘ b
[ ! ®’

see page 39
- 397

see page 39
815 . iﬁ 397

37



19.37445#) (-D)

Thread tirmmer (-D)

F5] s N e
No. | Part No. TR DESCRIPTION Qty
1 [10001510 |#2 2k H ik Loose line electromagnet 1
2 |10001511 [#ELEHBLERNE M4 Nut M4 1
3 [10002129 [124] M3x5 Screw M3x5 2
4 110001506 | FA £k L gk 22 25 4R Mounting plate 1
5 110001948 |12%] M5x%10 Screw M5x10 2
6 |10001657 | HREERHELRET Tension release pin 1
7 110006402 | B 28 i ik 2k B 40 Shear line electromagnet assembly 1
8 (10008233 |#24] M4x6 Screw M4x6 2
9 |10001502 | BY £ H ik 2 25 i Mounting plate 1
10 |10001614 | BY 28 B fi ek e e Connecting block 1
11 (10001499 | 55 £k F R 8k Shear line electromagnet 1
12 (10005016 [#[E @5 Washer ®5 2
13 |10010953 [##£] M5%10 Screw M5x10 2
14 (10001508 |7 k4t Qil line baffle 1
15 10005076 [#2%] M4x5 Screw M4x5 1
16 |10005318 [#Z%4] M6x%8 Screw M6x8 1
17 |10001497 24T M5%30 Screw M5x30 2
18 (10012162 |12%] M5x5 Screw M5x5 1
19 10002142 |85 2L 32 BT i Shear line swing rod seat 1
20 |10001498 | By £k 125 F1 BE4AY 10%32 Pin 10x32 1

38




20. B 4 45 # (-D)
Thread tirmmer (-D)

T 4
see page 37
L3771 S
i ) ~ for 9630
/¢/ ~.
4
g&—?
ﬁ»g
(/"‘\\)\
5 NI TN
5 4 \1 \\_-R\<
see page 35 T
3571 Py §§;

see page 29
2971

for 9640

7T—&

1ﬂ see page 29 ,

2911

SN
(
L

—&
see page 25
9% W257

- :\\
L\k&::>&L
N/ .
| /LN -
! ///
e
L

39




20. 8026 45H) (-D) Thread tirmmer (-D)
F5| s N e
No. | Part No. 2R DESCRIPTION Qty
1 10001501 | BY 2B AT44 Pin 2
2 (10012162 |#24T M5x5 Screw M5x5 1
3 |10001503 | By £k #2 B T 4H A4 Swing rod assembly 1
4 110012162 [#24] M5x%5 Screw M5x5 2
5 10005409 | 1277 ] k614 Fel Retaining ring 1
6 (10001504 BT £ $E5h Fi AT Shear line swing rod 1
7 (10001947 |8y L $E A4 [l Collar 3
8 [10001946 | BY £k 2 Zh i AT 33 Spring 1
9 (10001505 |57 2k 1% 548 Pin 2
10 110002201 |8 2 3 5hh A 11 Connecting plate 11 1
11 [10001722 | BY 2% $3 Zh R AT IR 1 Connecting plate | 1
12 10005260 [#pE D4 Washer ®4 2
13 [10005350 [12%] M4x8 Screw M4x8 2

40




21. Bl E B

Atutomatic presser foot lifter

see page 17

see page 43

4351

41



21.Hzh#5) & Automation presser foot lifter

F5| s N e
No. | Part No. E S DESCRIPTION Qty
1 [10001489 |#: A\ Tkt 5= A7 AR Reset plate 1
2 10005260 [#[E 4 Washer ®4 2
3 10010953 |#Z4] M5%x10 Screw M5x10 2
4 110005514 |\ TiAE 4L+ Manipulating the top column assembly | 1
5 [10005158 |45 T A 3 3 Spring 1
6 (10005053 |#: 2\ Thif+ Manipulating of the top pillar 1
7 10009741 |#2%] M4x6 Screw M4x6 1
8 10002145 | B\ FF2H1F Control rod bending component 1
9 (10002146 |#:H\ZHF Control rod bending 1
10 110001487 |#/E 5 FF4H_4x16 Pin 1
11 |10001453 | JAIiE+6 & HEAE ThAE 244 Presser foot lifting component of knee | 1
12 (10002144 | & i 3% Spring 1
13 (10001450 | #2144 v 244 Baffle assembly 1
14 (10005260 |#fE D4 Washer ®4 2
15 (10005204 [#24] M4x6 Screw M4x6 2
16 (10005122 [#24] M6%10 Screw M6x10 3
17 110001802 |+ a4 Mounting plate 1
18 (10002028 [#24] M6x20 Screw M6x20 2
19 (10041477 | —RHL s I L i 2k Presser foot lifting electromagnet 1

42




22. B i7
Electronic control

/@1_/;;/
see page 1
WA
s
=
11
g
=
11
\
: v Y ) I
7 e 7/ e),‘ I N
417 “/\/ /0@% \/</ //// //// —~— J F\‘ L1
\\\r/ N rx i 4 | H
seepage 37 \/e /% =< [ Il
p ge /77‘4L B“@ \ \ I‘ | | |
nl I
W375 (_/ see page 37 IR {_I____,‘ i
o W37 L \\@V\se%pagﬁg45 ~— s
I#\\:\j‘ - B HASR see page 15
! ,!@‘ff:::*‘{:iﬁj W =y 1551
T———
7‘44'”) cIT——_. 14
see page 3 == TF ]
35 | | k=== o
37T | NS Sy = Sa]
S 15
see page 21
217t

43



22 Fii%

Electric control

FE] 5 . e
No. | Part No. 4K DESCRIPTION Qty
1 [10003100 |#24] M5x35 Screw M5x35 3
2 10003141 124 M5x20 Screw M5x20 4
3 (10061329 |53t Bz Electronic control 1
4 110062455 (35 FE = Cover 1
5 (10052822 | HiJsfE Lk The power adapter cable 1
6 (10062962 | kAT HRe 2k Head lamp adapte 1
7 110062961 |5k B i ik 2k Stepping electromagnet line 1
8 (10062963 |tk bemitiE4: Panel burn switch line 1
9 10062964 | [ b ik s Gk 1 2k Panel needle selection box switch line 1
10 [10062965 |5 %4 2% Redal switch line 1
11 |10061239 | ML L4T 2H A% Head lamp subassembly 1
12 120022622 | S shiRds 4 Inching switch by keen 1
13 (10063214 | &L Tk LCD panel 1
14 10062957 | kRl Bt E4; Upper feeding stepping motor switch line 1
15 (10062958 | Nkl gt e sk Nether feeding stepping motor switch line| 1
16 |10062960 |24t i g B £k Stepping motor encoder line 1
17 |10062959 424t ik ik Re 4k Stepping motor switch line 1

44




23. Mt (1)

Accessories components (1)

for 9630

1 (for 9640)

45



(1) Accessories components (1)

23, F 14
Fs

No. Pﬁtﬁo_ 2 Fk DESCRIPTION %tf
1 [10006300 | =2kzk4%  (for 9640) Three wire frame component 1
2 10004287 | Ze# ¥R E B Wire disc plastic pressing block 2
3 |10041472 |2k 28 4H Wire rack shaft 2
4 110041471 |24 028 Wire coil bracket 1
5 (10009207 |# fH 5 Washer ®5 2
6 [10002953 |1ZEEE M5 Nut M5 2
7 |10007096 (#24] M5x%10 Screw M5x10 2
8 (10041470 |it£k28 Lead wire frame 1
9 (10005193 |44 4x18 Pin 4x18 1
10 |10005045 |\ EFT Control rod 1
11 [10005199 |#:HAT 42k Control rod joints 1
12 (10005234 |1Z2%] M8x14 Screw M8x14 2
13 (10005213 |#MAT Control stick 1
14 110005421 [#24] M5%13.3 Screw M5x%13.3 1
15 (10005273 |4 A5 32 48 Knee control adjusting bracket 1
16 [10005115 |ffz 2 48 Knee control frame 1
17 (10004975 | @4 2 1F Knee control assembly 1
18 (10005455 |32 ik Knee control pad 1
19 10048219 |tk Pedal 1
20 (10048223 |HtR 24T Self tapping Screw 3

46




24. M (2)

Accessories components (2)

— 0o

Ve

A0

A WD ~ PR ~ Y V)

(G

— ®

see page 19
WL197L

10

-

see page 1

HATT

30~31 (for 9630)
32~33 (for 9640)

47

see page 19

19T

7~
Vi
~

Il ™\

o

/ r/7\\
A o)) (I @ ) S\\WV73
SR N //0
70,
/

H
5}

G
A

®




(2)

Accessories components (2)

24 Ffi 4
75

No. F,fft]jo. e DESCRIPTION %tf
1 110005114 [H1 3k 7 )8 Head support 2
2 110005248 |13k Head cushion 2
3 10005374 | Pl 3kik4E head hinge 2
4 [10005030 (H1J5d Re2H A Head hinge base assembly 2
5 10005484 | A2 B2 Wood bracket assembly 1
6 (10005299 [#24] M4x5 Screw M4x5 4
7 110005297 |12 £E M4 Nut M4 4
8 10056279 [H1 k%t Head pan assembly 1
9 110008323 |iz%] ST4.2x20-C-H Wood screw ST4.2x20-C-H 6
10 [10005363 | it 7 £ 4 Oil felt gasket 6
11 (10007455 |1k = Head cover 1
12 10041957 | hi F5Eih 45 Pull device 1
13 (10003164 |1Z4] M5x16 Screw M5x16 2
14 110041972 |FEL AR 2044 side plate assembly 1
15 |10041959 | iR Adjusting plate 1
16 (10041961 | F It 1 Welding guide plate 1
17 110041958 &AL 5 SR IEET M4x12 Screw M4x12 1
18 10041964 | K[k F Fastening wrench 1
19 |10041976 |#24] M6%5 Screw M6x5 1
20 10041968 | i =& 42 ek Welding adjustment 1
21 |10003065 |#24] M4x5 Screw M4x5 4
22 |10041965 | 273 Ji Mounting seat 1
23 10041966 |4 Shaft 1
24 (10041971 |hi 3 Drag spring 1
25 [10005356 |JHi % Oil pot 1
26 10009270 | 7S AT Inner six angle wrench 1
27 (10013185 |/Mig2z 7] Small screwdriver 1
28 (10010995 |Hi& 2z J) Medium screwdriver 1
29 (10005461 [#& > Bobbin 3
30 (10006103 |#14F134PCL 90/14(for 9630-M)|Needle 134PCL 90/14 (for 9630-M) 4
31 |10004103 |#l41134PCL120/19(for 9630-H]Needle 134PCL120/19 (for 9630-H) (4)
32 (10001375 |#1%1134-35 90/14(for 9640-M) [Needle 134-35 90/14 (for 9640-M) 4
33 |10030202 |BL4134-35120/19(for 9640-H) |Needle 134-35120/19 (for 9640-H) (4)

48




BEST SEWING
MACHINE

B&IN

il B I B 42 4] 1L
WE HAVE THE BEST SEWING MACHINE






